<KC>

PARTS CATALOG

4t HEFHAEENEE

4t Rough Terrain Telescopic Handler

THBER

PARTS CATALOG

W0 S A B AT FR 2 7]

HANGCHA GROUP CO., LTD.

06/2025



B0 B B B34 R 2 )

®  HANGCHA GROUP CO., LTD.

4 E = k. 400-884-7888

ot T E G 2 2 58T K X AR 88 5
M idi: 0571-88926666 (&HlL5) 85191117
f&3: 0571-85131772 W il 311305

Muk: http://www.zjhc.en ™ B HLTHE4E: sales@zjhc.cn

Address For: OVERSEAS USERS

Address: 88 Donghuan Road, Lin'an Economic Development Zone,Zhejiang, China
ZIP:311305

Fax: 0086-571-88926789 0086-571-88132890

Web: http://www.hcforklift.com B E-mail: sales@hcforklift.com



¥ B
1V A “EAFEHZT LA 4t BB 48 AR
2. EmifE:
@© R AR H b & B s E BT R O F TS, RS T BN S B
@ A H = LAF Al R FAHE H R A ], ASERAERR T AE B S04 EA RN LR RRITE R RS MR A, SR AEAR R A T BLXO.
3. ATIEMR, SUSMFTAXENRS, B MW, Rl as . AT,

4. LEBHHEHAER, NWRTE, AL ZMIE.
5. NIEEIE, QTR LT EAOFEATEE, W SR A H R BRI 22 VAR, AR T R EARIS O AT S AR A F o F S A AR AR

INFORMATION

[.This catalogue collects all of the parts (components)in 4t off-road telescopic forkilift.

[l.Looking up methods:
(D First looking up the series number of the part (component) in the drawings of the assy, in which the part (component) is in the catalogue and then the codes of

the drawing and standard of the part (the component) in terms of the series number.

2 No noted are all of the interchangeable parts and components ,non-interchangeable parts and components are noted that which model can be applied, and it will
be noted at top righter corner of catalogue and corresponding remark..

IIl. Model, series Number, code Number of drawing and quantity should be given when ordering the spare parts.

IV. It is recommended to use the parts and components made by us for ideal the service and maintenance.

V. We reserve the right of the change of the truck in construction for improving our products without notice. For the details of changes, pleass consult with sales

department of Hangzhou Forklift Truck Co., Itd.



45 PR . iG] PR -
Abbreviations o X Original words Abbreviations Ve Original words
A# B#, CH | LR Model numbers AR g)ﬂ”ﬁ;mﬁi (5 g::;‘itrizj)req”"ed' (As
A1,A2 A3 MRFS ltem,Assy MU o il BT R AT metric unit screw thread
ASSY SR EEH AR assy uu S il BRAT MR AL American unit thread
INC (S Including IV ] BT R AT Imperial Units
LH Vs Left hand 2W [E TR LSS Simplex mast
RH H Right hand 2F LEES=EIRES Duplex mast
FR il Front side 3F = AEMT2E Triplex mast
RR 5 Rear side 3F4C =R VYT T4 Triplex mast-4 cylinder
LPG-Y FAIRAL Single fuel 4F 7 ampaup Quadruplex mast
LPG-QY XA Dual fuel 5F g 14E Quintuple mast
IMPCO Impco KR4 Impco combustion system 2-WAY TERZ BR IR Two-way multiple valve
ALL o Vit All models 3-WAY B R Three-way multiple valve
STD AN Standards 4-WAY VU 2 5 1] Four-way multiple valves
OPT b Optional 5-WAY EMGES 3 Five-way multiple valve
KIT YENEMRALEE | Part supplied as a kit

FEAE I AR SR 1 15

Non-built-in: Without Side shifter or with Hanging outside Side shifter for Mast

WENX: WEAMBEIE

Built—in: With Built—in Side shifter for Mast

-20230101: 2023 4 1 A 1 HZRiZA~=(EHH)

-20230101: Manufactured not later than January 1, 2023.(Year-Month-Date)

20230101-: 2023 ¢ 1 A 1 HEZFEA(EHAH)

20230101-: Manufactured in and after January 1, 2023.(Year-Month-Date)




(3

1P1 @

®
<
>
(@]
0
o)}
=
<
LN
I
o
O
o
(@]
H+
m
<
be
@]
@©
s 2
E | X
2 | n
5 | ©
> | o
> | A
g | O
= | o
—
o | 3
B | <
3
[N
R
Fid

8

16

~
-

=)




1P1 v 5N & %t/Driving system @
@ A#CPCD30/35-XW98C-RT4 B#CPCD25-XW98C-RT4 ®’
= o e - ) - , -
Irfe? P?rﬁﬁg. B Description gQﬂt? SJIat:tElIéH}tqe &g:é: Ea%i Slﬁé}r?alil\%. Reﬁfrks
Al |RTC350-100000-000 |f&E1&ESE Drive axle system 1 A# A~ Not provided
A2 |RTC250-100000-000 |1&Eh&E% Drive axle system 1 B# A Not provided
1 | RTE350-150000-000 | Bi% SRk (E%) Front wheel assy 2 A~ Not provided
1 | RTE250-150000-000 | RT3 SRk (E%) Front wheel assy 2 A~ Not provided
2 | G000027-024080-01 1242 M24x80 Bolt M24x80 8
3 | G006170-000024-01 28 M24 Nut M24 8
4 | G007244-000024-00 | #E 24 Washer 24 8
5 | GB93-87 #[E 10 Washer 10 41
6 | G005785-010045-00 1242 M10x1.25%45 Bolt M10x1.25x45 8
7 | R561-130000-000 BBk ihas 2K Universal joint assy 1

o

®

(9

Go

qp

(4

a3

G4

(15>




366 B AN 4 FR AR SO B T 2
ILLUSTRATION AND PART NAME CODE TEXT PAGE COMPOSITION

(1) EBf4%S—Figure number
(2) EF&FHF—Figure title
(3) E# HHEl—Figure date
WA TizB R FFes BEAFN (3k) &k HEART; ankhtElssiE, NFRAZE—EER.
When the start date and/or expiry date of the figures are indicated, it means that it is always applicable if there is no time annotation.
(4) FiEF=—Remarks
YR T B ER R &I AR
The remarks for each figure are indicated
(5) & ZE3—mModel No.
(6) FEIpHER—rFigure
(7) FS5)—TItem
(8) #4445 51|—Part No.
(9) H3z&FF|I—Chinese part name
(10)  FEIL AR |—English part name
(1) #EF—-CQuantity
(12) Fia BEA%I—-Start date
(13) &1k HEAF—EXpiry date
(14) EFAZEAI%5]—Model No.
(15) % iF%—mRemarks

© W XHEFABHAIRAF HANGCHA GROUP CO., LTD.



L ai57)
B_EBoT
E=E5
SEIUERSY
EREH
SBINERSY
R t:ilbs)
EI\FB5
BNED
ol =il P2

(BRI ES S
¥ E A%
MNERG
SR
RNRG
RE RS
BSARS
EHARG
BH=

INGEN

PART 1

PART 1I

PART III

PART IV

PART V

PART VI

PART VII

PART VIII

PART IX
PART X

H 3 CONTENTS

DRIVING SYSTEM
STEERING SYSTEM
POWER SYSTEM
BODY SYSTEM
CONTROL SYSTEM
HYDRAULIC SYSTEM
ELECTRICAL SYSTEM
MAST SYSTEM

CAB SYSTEM
LABELING SYSTEM

1-A

3-A
4-A
5-A

6-A

8-A
9-A
10-A



-85 fRR%

Part I Driving system

A#T40-180XH16D

Fs AR ERER A

Item Description Serial No. Page
1P1 giiz_i/ﬂiig?ystem A# 1-1
1P2 %ﬁfiﬁin mounting A% 1-3
1P3 \%ﬁiﬁsisy A# 1-5
1P5 Efgﬁt?c A%Ie% }fljgtallation A 1-9
1P6 EHREDN A 1-11

Rear Axle installation




1-B




1P1

£ &4t /Driving system

A#T40-180XH16D

1-1



1P1 £ &%t /Driving system
A#T40-180XH16D
= o — - ‘ . , -
Irfeﬁw Ptr?rjitq £?) AR Description gQﬂt% S;;Faﬁlfltl?:l:fe EJE(JE)I: Ea%é Slﬁéﬁlalil\%. Reﬁfrks

1 |XT4031-100800-000 |%EBR=AK Wheel assy 4
2 |XT4031-101000-000 |AIFF&LEEK Front Axle installation 1
3 |XT4000-110000-GO0 | BIIRTNAH & Ak Front axle assy 1
4 |XT4000-141000-000 |RiI#{& shih Front transmission shaft 1
5 |XT4000-120000-G00 | ZiEFHE Transmission 1
6 |XT4031-102000-000 |ZFiRFALR % Transmission installation 1
7 |XT4000-160000-G00 | /FIRzIHF = Rear wheel assy 1
8 |XT4000-142000-000 |E#f&zhih Front transmission shaft 1
9 |XT4000-140001-000 |f&EhidiZE e Bolt 16
10 |GXR2500-601030-000 |3##3/8 Washer 3/8 16
11 | XT4031-103000-000 |EHF&=EEm Rear Axle installation 1
12 | XT4031-180000-000 |$43RHRZ 48 5 A% Fender assy 1

1-2




1P2

IR 6 22 % /Transmission mounting

A#T40-180XH16D

1-3



1P2 25 R FH %2 %& /Transmission mounting

A#T40-180XH16D
= = — — - - , =
Irfe?; P,_lra%rji4 I\% =L Description %t% S;Iaflpt%éﬂfe %(%Ea%ﬁe Sﬁeﬁalil\%. Reﬁfrks
1 |H510-100002-000 124 Bolt 2
2 | GR501-104000-000 BEH Washer 2
3 |CB-2204-2-G00 BIRBAE Cushion 2
4 |GB6178-86 12824 Nut M24 2
5 |GB91-86 $H5 X 45 Pin 5x45 2
6 |XT4031-130100-000 |ZTRFEA L Bracket ,RH 1
7 | XT4000-130200-000 TREALTZE Bracket ,LH 1
8 |GB5783-86 HEFEM12 X 40 Bolt M12x40 6
9 |GB93-87 #HE12 Washer 12 6
10 |GB97.1-85 #E12 Washer 12 6
11 |GB5783-86 $24M10 X 35 Bolt M10x35 12
12 |GB93-87 #E10 Washer 10 8
13 |XT4000-102001-000 TR R4S Bolt

1-4




1P3

2 B4 2 B/ Wheel assy

A#T40-180XH16D

1-5



1P3 4 B4 2 B/ Wheel assy
A#T40-180XH16D
Fs Ly SE - . W=| FEHEE | SUEEHE ERER %iF
Item Part No. AR Description Qty | Start date | Exp date Serial No. Remarks
Al |XT4031-100800-000 |#CHa &AL Wheel assy 4 8% INC:1-2
1 |XHT3560-100810-000 |%t4@=AK Rim-assy 1 Vacuum tire
2 |XT4031-100801-000 |EZ=%B4 400/75-28 | Vacuum tire 1 Vacuum tire

1-6




1P4

PSR B B /Fender assy

A#T40-180XH16D

1-7



1P4 43R 2 Ak /Fender assy
A#T40-180XH16D
=] $ i = N D > ] 33
Ir?he?w P,_lra%rji4 I\iﬁ =L Description %Zt% Sﬁ??t?:lffe E%(% Ela%cﬁe Sﬁefiﬁalil\%. Reﬁ/airks

Al |XT4031-180000-000 PR 2 A Fender assy 1 8% INC:1-6
1 |G012618-004010-00 05T 4X10 Rivet 4x10 20

2 |XT4031-180001-000 ARTEER Fender,RH 2

3 |XT4031-181000-000 |#4B#R 732 Bracket 2

4 |XT4031-182000-000 |#4 B2 Bracket

5 |XT4031-180002-000 ZATERR Fender,LH

6 |GT070P1-012040-01 |%2$] M12X1.5X40 Screw M12x1.5x40 16

1-8




A &2 2 B gk /Front Axle installation

A#T40-180XH16D

1P5

1-9



1P5 BT & % 2 5k /Front Axle installation
A#T40-180XH16D

Fs o S¥) - . WE| FHEEE | SULEBAH ERER %F
Item Part No. AR Description Qty | Start date | Exp date Serial No. Remarks

Al | XT4031-101000-000 |AIHFREZRK Front axle installation 1 % INC:1-4

1 | XT4031-101002-000 1242M24%x230 Bolt 4

2 | XT4031-101001-000 B HREL T S B Bracket 1

3 | XT4031-101100-000 | &TAFMEL_E 37 B Bracket 1

4 | GB/T 70.1-2008 125TM24%x140 Bolt M24x140 4

1-10




fE Wi & 2E B g /Rear Axle installation

A#T40-180XH16D

1P4

1-11



1P4 J B 22 38 14 il /Rear Axle installation
A#T40-180XH16D

Fs Ly SE . . WE| FwHHEE | SULREA ERAFER #ix
Item Part No. AR Description Qty | Start date | Exp date Serial No. Remarks

Al | XT4031-103000-000 |EifF&FEEK Rear axle installation 1 8% INC:1-4

1 | GB/T5783-2016 124#M20x120 Bolt M20x120 4

2 | XT4000-160002-000 |/EiEFihEL T~ e Bracket 1

3 | XT4000-160100-000 |/EVEFihEl_ 3 e Bracket 1

4 | XT4000-160001-000 12$TM20x220 Bolt M20x220 4

1-12




BBS ERR%

Part II Steering system

A#T40-180XH16D

Fs B ERER g
Item Description Serial No. Page
HEEKE
2P1 Steering device A# -1
HEEE R
2P2 Steering pipe device A 23
s e
2P3 73 EIELR AL A# 2-5

Steering wheel assy

2-A



2-B



3£ [5)%E & /Steering device

A#T40-180XH16D

2P1

2-1



2P1 & [a) 3% & /Steering device
A#T40-180XH16D

Fs Ly Y] N WE| FREE | #ubBE ERER #iF
Item Part No. AR Description Qty | Start date | Exp date Serial No. Remlarks

1 |XT4031-210000-000 |¥MEEHE Steering pipe device assy 1

2 | XT4031-210100-000 |=7% Housing 1

3 | GB/T70.1-2000 B2ETM8 X 25 Bolt M8x25 3

4 | XT4031-210200-000 |Z%8 Bracket 1

5 | GB/T 5789-1986 A E X EAEHM10 X 20 | Bolt M10x20 8

6 | GB5789-86 BZFEM10X 25 Bolt M10x25 2

2-2




2P2

488 = pl/Steering pipe device

Start date 2025-05

A#T40-180XH16D

2-3



Start date 2025-05

2P2 3% [a)& 5 Ak /Steering pipe device
A#T40-180XH16D
= o R - . . : S
Ii?n Pfraﬁrﬁ\%. =L Description %t% S;tFatrp’lcElIéH}tqe %(%Eaﬁ Slﬁc—e}rziﬁalil\%. Reﬁfrks

Al | XT4031-210000-000 |¥mEIEHR Steering pipe device assy 1 & INC: 1-18
1 | X740-211000-000 FEE R K Steering wheel assy 1

2 | 2QD-210001 R EEIEE Nut 1

3 | GB93-87 #E16 Washer 16 1

4 | XT4031-213000-000 |#5EIE R A Steering pipe device assy 1 | 2025-05

5 |XT4031-210011-000 |&EHEAR Connection board 1

6 | AP1600-210003-000 A 75 M1 0tg e Bolt M10 2

7 | XHT2560-210001-000 | X% Bracket 1

8 | AP1600-210007-000 PRALIRHE Limit bolt 1

9 | GB93-87 #E10 Washer 10 1

10 | AP1600-210002-000 A7 FEN1 24242 Bolt M12 2

11 | XT4031-210005-000 |RE&HFH Clamping gasket 1

12 | XHT2560-210004-000 |RE#EH Clamping gasket 1

13 | XT4031-210003-000 HiZHh Lock shaft 1

14 | XF250-213000-000 HEFR Lock Handle 1

15 | XT4031-210012-000 |iZE#HER Connection board 1




Exp date 2025-05

488 = pl/Steering pipe device

A#T40-180XH16D

2P2

2-5



Exp date 2025-05

2P2 3% [a)& 5 Ak /Steering pipe device
A#T40-180XH16D
= *y = TN > D ] R
I%e?n Pfraﬁrﬁ\%. =L Description %t% S;tFatrp’lcElIéH}tqe %(%Eaﬁ Slﬁc—e}rziﬁalil\%. Reﬁfrks

Al | XT4031-210000-000 |¥mEIEHR Steering pipe device assy 1 & INC: 1-2
1 | X740-211000-000 FEE R K Steering wheel assy 1

2 | 2QD-210001 R EEIEE Nut 1

3 | GB93-87 #E16 Washer 16 1

4 | XT4031-213000-000 | _Eim#EmEIE B Steering pipe device assy 1 | 2025-02 | 2025-05

5 | XT4031-215000-000 |HERFEEIE2AK Steering pipe device assy 1 | 2025-02 | 2025-05

6 |AP1600-210001-000 |iZEIEtR Connection board 2

7 | AP1600-210003-000 A7 M1 08242 Bolt M10 2

8 | XT4031-210001-000 T3 Bracket 1 [2025-02 2025-05

9 | AP1600-210007-000 | PR{#ZE4E Limit bolt 1

10 | GB93-87 #E10 Washer 10 1

11 | AP1600-210002-000 A7 FEN1 24242 Bolt M12 2

12 | AP1600-210006-000 SHE Spring 1 2025-02 2025-05

13 | GB5783-86 B2FEMO6X 12 Bolt M6x12 2

14 | AP1600-210008-000 RE Spacer 2

15 | AP1600-216002-000 |XE# A Clamping gasket 2

16 | GB/T97.1-2002 SEHEALR12 Washer 12 1

17 | XT4031-210003-000 18X % Lock shaft 1

18 | XF250-213000-000 BEFR Lock Handle 1

2-6




2P3

75 a7 & Bk /Steering wheel assy

A#T40-180XH16D

2-7




2P3 [5]43 5 5k /Steering wheel assy
A#T40-180XH16D
Fs LY SR L =| FRHEHE | gL BH ERER #ix
Item Part No. A Description Qty | Start date | Exp date Serial No. Remarks
Al | X740-211000-000 a2 SR Steering wheel assy 1 B& INC: 1-2
1 |XF250-211001-W00 |AEI&EZE Steering wheel pad 1
2 | X740-211100-W00 HEEAE Steering wheel body 1

2-8




SIS HhESE

Part III Power system

A#T40-180XH16D

Fs AR ERER g
Item Description Serial No. Page
MNRG
3P1 Power system A# 31
# 5 2l ]
3pP2 Cooling system A 33
BB RS
3pP3 After-treatment system A 3-5
3p4 RAEFG A 3-9
Cooling system
3P5 Witk 3 5 A# 3-13
Fuel system
LT ]
3P6 Engine installation A# 315

3-A



3-B



3P1

T 71 &% /Power system

A#T40-180XH16D

£ £ z
égﬂ 3 /D“ ?
= =t
- 3
I
s
==l

3-1



3P1 1% Y /Power system
A#T40-180XH16D

Fs YIRS o #H=| FuHEE | SUEHE ERER #ix
Item Part No. B Description Qty | Start date | Exp date Serial No. Remarks

1 | XT4031-310000-000 HE RS Air intake system 1

2 | XT4031-320000-000 BB RS Post-processing system 1

3 | XT4031-330000-000 REERG: Cooling system 1

4 | XT4031-340000-000 MRS Fuel system 1

5 | XT4031-350000-000 AR % Engine installation 1

6 | XT4031-301000-G0O £ hHLE K Engine assy 1

3-2




3P2

#5 &% /Air intake system

A#T40-180XH16D

3-3



3P2 5 &% /Air intake system
A#T40-180XH16D
=] Iy il = N D : ] 33
Irfeﬁ Pltaﬁrﬁ\llig. B Description %Zt% S;Ia;zrp’lcl?jffe %E(l[]): (Ela%ﬁe Sﬁeilil\%. Reﬁ:airks

1 [XT4031-311000-000 BH FRE Rain caps 1
2 |XT4031-310100-000 USSR E Tube 1
3 |GB5789-86 H2FEM8 X 25 Bolt M8x25 5
4 |GB/T6177.1-2016 NAEZ HYZE M8 Nut M8 3
5 |Q676-127-G00 IR E R E I $iE127| Hose hoop 1
6 |GXR1600-310003-000 TEBHEE Tube 1
7 |XT4031-310002-000 ) combination sleeve 1
8 |XT4031-310003-000 HSEWE tube clamps 2
9 |G161-310100-G00 TR 4592 hoop 3
10 {XB1011-310002-000 EHHHSE | Tube 1
11 |XB711-310100-000 HRTERE Steel tube 1
12 |XT4031-310001-000 EHSE Tube 1
13 |X700-312000-000 EEEERE Air filter 1
14 |Q676-120-G00 IR E BN EE IR $5120| Hose hoop 1

3-4




3P3

[E4bTE & 5 /Post-processing system

A#T40-180XH16D

13-14=15 6

[

8

16 17 19

15

18

14

3-5



3P3 a8 Z 4 /Post-processing system
A#T40-180XH16D
=] £ i = N D > ] 3
Irfeﬁ Pltaﬁrﬁ\llig. B Description %Zt% S;Izizri%ffe %E(l[]): Ela%ﬁe Sﬁeilil\%. Reﬁ:airks
1 |XT4031-320300-000 H5EE Exhaust tailpipes 1
2 |GR503-324000-000 2k Clamp 4
3 |XT4031-320200-001 BBHSE R Exhaust pipe assy 1
4 |XB1011-320006-G00 BB OERE Clamp 1
5 |XT4031-320400-001 BRI RE R Bracket 2
6 |GB5789-86 B2FEM10 X 25 Bolt M10x25 6
7 |GB6183-86 B2RM10 Nut M10 4
8 |XT4031-320004-G00 RRE Post-processing assy 1
9 |XT4031-320005-000 BRI 5R2 Bracket 2
10 |GB5789-86 HZFEM10X 40 Bolt M10x40 4
11 |XB1011-320007-G00 fEACER# O VR iE V-band Clamp 1
12 |XT4031-320100-001 EZRHISE SR Exhaust pipe assy 1
13 bi2kii Clamp 1
14 |GB5789-86 H2FEM8 X 25 Bolt M8x25 5
15 |GB6183-86 B2 £FM8 Nut M8 1
16 |XT4031-320021-001 hitR Bracket 1
17 VEIR§E V-band clamp
18 [XB1011-320100-G00 r& 5 Urea tank 1
19 |XT4031-320002-000 PREZTER T Clamp 2
20 |GB5787-86 H24EM8 X 80 Bolt M8x80 3
21 |XB1011-320010-GO0  |SCRE SCR pumps 1
22 REREE Urea suction tube 1

3-6




3P3

5438 2 %;/ After-treatment system

A#T40-180XH16D

L 5 6 7 13-14=15 6

[

8

16 17 19

15

18

14

3-7



3P3 54038 & 4t/ After-treatment system
A#T40-180XH16D
Fs Ly Y] . WE| FREE | SLHH ERAFER #ix
Item Part No. B Description Qty | Start date | Exp date Serial No. Remarks
23 REERE Urea return tube 1
24 REGHE Urea injection tube 1

3-8




3P2 A EIZ& Y /Cooling system
A#T40-180XH16D
5 6 i 8 9
10
5
M —o 5
31
12 — 3?2 é
8 33
13 N 34
35
R
\Fe;
10 .gw o
LA
g%
—e
B —————=
16
17

18

N

2122 23 2L 25 26 727 28




3P2 2 ENFE S /Cooling system
A#T40-180XH16D
= = = = . - , =
Irfeﬁ Pltaﬁrﬁ\llig. B Description %t% Safgﬁl?jffe %(%Ea%ﬁe Sﬁeilil\%. Reﬁ:airks
1 | XT4031-330100-001 BURRR I X2 Ak Radiator assy 1 & INC:2-4
2 | XT4031-330101-001 BUASR B Radiator 1
3 | XT4031-330102-001 FPXE R Windbreak assy 1
4 | XT4031-330103-001 Bk F8 Auxiliary water tank 1
5 [3012-BGT-92 TR S92 T-shaped clamp 11
6 | GX163-330010-000 AR E Rubber hose 2
7 | XT4031-330001-000 TAERE Tubes 1
8 | XR701-330006-000 TERE Rubber hose 1
9 | XT4031-330400-000 LFEER SR Bracket 1
10 |3012-BGT-80 TR $E80 T-shaped clamp 1
11 | GB5789-86 H2FENM10 X 40 Bolt M10x40 2
12 | GB96.1 #E10 Washer 10 6
13 | XR1200-330200-000 BE Sk Shock absorber pad assembly| 5
14 | GB5789-86 BZHEM10 X 80 Bolt M10x80 4
15 | GB6183 B2EM10 Nut M10 4
16 |3012-BGT-64 TR $E64 T-shaped clamp 2
17 | XT4031-330006-001 ZRNHKE Rubber hose 1
18 | XT4031-330002-000 T=RAHRE Tubes 1
19 | XT4031-330013-000 EERE Rubber hose 1
20 | XT4031-330009-001 ALK E Rubber hose 2
21 | XT4031-330023-000 HKRE Rubber hose 2 L1900
22 |3012-BGH-24 BER Pipe clamps 10

3-10




3P2 A EIZ& Y /Cooling system

A#T40-180XH16D

18 19 16 20 2122 23 2L 25 26 727 28 29




3P2 2 ENFE S /Cooling system
A#T40-180XH16D
=] Iy il = N D > ] 33
Irfeﬁ Pltaﬁrﬁ\llig. B Description %Zt% S;Ia;zrp’icl?jffe %(%Ela%ﬁe Sﬁeilil\%. Reﬁ:airks
23 |3012-BGH-15 BEX Pipe clamps 4
24 |XT4031-330600-000 Bk Tee joints 1
25 |XT4031-330019-000 HKE Rubber hose 1
26 |XB1011-330500-000 FE f4 %] Solenoid valves 1
27 |XT4031-330010-001 REEHKE Rubber hose 1
28 |XT4031-330014-001  |REEHKE Rubber hose 1
29 [XT4031-330009-001 HKBE Rubber hose 1
30 |XT4031-330300-000 M E3560 Fan 1
31 |XT4031-330011-000 RERIPE Fan protectors 2
32 |XT4031-330024-000 MRERE Rubber hose 3 L650
33 |3012-BGT-54 TR §E54 T-shaped clamp 2
34 |XT4031-330003-001 ARSI KE Rubber hose 1
35 [XT4031-330016-000 #IKE Rubber hose 1
36 [3012-BGT-40 TR F540 T-shaped clamp 2

3-12




M &%t /Fuel system

7

A#T40-180XH16D

3P2

SN /
NN y
N /

,@Wm

17

1l 2 13 % 15 16

10

. .,..9..”. .o ) 4

AN

J 1D —

.,Jv TS vl.j\,k..‘
NI TN
nm /=y M Y v .bvhr
= R

3-13



3P2 #Rih %45/ Fuel system
A#T40-180XH16D

= *y i = L : > ] 33
Irfeﬁ Pltaﬁrﬁ\llig. B Description %Zt% S;Ia;zrp’icl?jffe %(%Ela%ﬁe Sﬁeilil\%. Reﬁ:airks
1 [XB1011-340004-G00 |37k E588 1

2 | XT4031-340100-000 K BSR40 1

3 |GB5789-86 HEFEM12 X 40 4

4 |3012-BGH-18 &% 6

5 | XT4031-340003-000 W 1 L400
6 |XT4031-340003-000 R 1 L2000
7 |XT4031-340003-000 HH R 1 L2250
8 |QJB257-340006-000  |EEiEL 1

9 |N152-340006-000 EiEL IR 1

10 |RSXR450-340004-000 | [EldiEk 1

11 |GB5789-86 M8 X 20 14

12 |G165-340100-000 R 3ok AL 1

13 |G0001235-014005P7-00 |0BIZZ31[E|140X 5. 7 1

14 |G250-420006-000 B (M33X2) 1

15 |G250-420001-000 EERE 1

16 |G0001235-009505P7-00 |0BIZ$TEE95X 5. 7 1

17 |N163-341000-G0O Bl 1

3-14




KB 23 /Engine installation

A#T40-180XH16D

3P3

3-15



3P3 R ENH %% [Engine installation
A#T40-180XH16D
= S i = s > > ] 33
Irfeﬁ Plta%ribll\llig. B Description %Zt% S;Ia;zrp’lc%ffe %E(% Ela%ﬁe Sjﬁeilil\%. Reﬁfrks
1 |H510-100002-000 1248 Bolt 2
2 |GR501-104000-000 BE Washer 2
3 |GB5789-86 B2EM10X 35 Bolt M10x35 6
4 | CB-2204-4-G00 AR Cushion 2
5 |XT4031-350200-000 BXRERK Bracket ,RH 1
6 |G0097P1-000024-00 HE24 Washer 24 2
7 |G000091-005045-00 $45% 45 Pin 2
8 |G006178-000024-00 B2 REM24 M24 2
9 [XT4031-350200-000 EXBRER Bracket ,LH 1

3-16




BT FEFESZ
Part IV Body system

A#T40-180XH16D

Fs BIR ERER g
Item Description Serial No. Page
EB RS ,
4Pl Truck body system A# 41
37 fas (==
4p2 FEELDR A 45
Counter balance assy
ME SZ dE
4P3 5 R A# 4-7
Leveling device assy
= =¥
4P4 %m'ﬁ:lmﬁk A# 4_9
Cover plate assy
L4
4p5 SRR A# 4-11
Supporting plate assy
EFaRERK }
4P6 Left cabinet assy A# 413
GRERERK ,
ap7 Right cabinet assy A# 415
N7 rmiPF
4P8 SRR A# 4-19
Hydraulic components assy
=i
4P9 SRR A# 4-23
Electrical components assy




4-B



Z B Z%:/Truck body system

A#T40-180XH16D

4P1

2L=73=77

4-1



4P1 Z 5§ A% /Truck body system
A#T40-180XH16D
= = = - . - , =
Irfeﬁ Pltaﬁrﬁ\llig. B Description %t% Safgﬁl?jffe %E(l[]): Ela%ﬁe Sﬁeilil\%. Reﬁ:airks
1 |XT4031-403000-000 S hR4EH Outrigger assy 2
2 | XT4000-402000-000 G RREARBH Right outrigger pad assy 1
3 |XT4000-660003-000 12 Washer 12 4
4 |GB5789-86 HEFEM12 X 25 Bolt M12x25 4
5 [XT4031-410000-000 LR H Truck frame 1
6 |SL-729-G00 BEER Rear view mirror 1
7 |GB5789-86 BRFEM8 X 25 Bolt M8x%25 24
8 |XT4000-400001-000 HREZE ¢ 60 5 20 Rubber rings 6
9 [XT4031-407000-000 Bt R Battery bracket assy 1
10 |XT4031-420000-000 LR ER Right cabinet assy 1
11 |XT4031-408000-000 BEHEK Cover plate assy 1
12 | XT4031-490000-000 [T =Y Counter balance assy 1
13 | XT4031-400300-000 BRI 3R Bracket 2
14 |RSXR450-400011-000 |FMIE Rear view mirror 2
15 |XT4031-406000-000 RAFEZR Bracket 1
16 |GB5782-86 B2FEM10X 140 Bolt M10x140 1
17 |GB/T 5782-2016 73 FSLI24M10X 100 | Bolt M10x100 2
18 |GB6170-86 H2EIM10 Nut M10 2
19 |XT4031-440000-000 EFERERK Left cabinet assy 1
20 [XT4031-404000-000 ERIRKT X5 Bracket, LF 1
21 |XT4031-405000-000 ARIR RIS Bracket 1
22 |GB5782-86 BZHEM8 X 110 Bolt M8x110 2

4-2




Z B Z%:/Truck body system

A#T40-180XH16D

4P1

4-3



4P1 ZF B A% /Truck body system
A#T40-180XH16D
Fs Ly Y] o WE| FREE | SLHH ERAFER #ix
Item Part No. B Description Qty Sta:t date | Exp date Serial No. Remarks
23 |GB6170-86 Y2 £FM8 Nut M8 2
24 | XT4000-401000-000 A RREARAH Left outrigger pad assy 1

4-4




4p2

18715 = A/Counter balance assy

A#T40-180XH16D

4-5



4p2 %% 5 Al /Counter balance assy
A#T40-180XH16D

Fs YL ST " i #H=| FuHE | SUEHEH ERER #ix
Item Part No. AR Description Qty | Start date | Exp date Serial No. Remarks
Al [XT4031-490000-000 |FEEZAK Counterweight assy 1 B& INC:1-5

1 |XT4031-490001-000 |FE#&=E Counter balance 1

2 |G250-400012-000 BhH Washer 2

3 |GB93-87 #E 30 Washer 30 2

4 |GB5782-86 1242 M30X 160 Bolt M30x160 2

5 |G160-400400-000 ZF5|H Towing pin 1

4-6




% BiFT 48 /Leveling device assy

A#T40-180XH16D

4P3

4-7



4pP3 Z BAY 4582 /Leveling device assy
A#T40-180XH16D
=] %y i = N : > ] 33
Irfeﬁ P,_lra%rjtIq I\% AR Description %Zt% S;Ia;zrp’lc%ffe %(%Ea%ﬁe Sjﬁeilil\%. Reﬁfrks
1 |XHT3560-100001-000 |%2t& M24x200 Bolt M24x200 4
2 [XHT3560-101001-000 | ~3ZFE Support plate 1
3 |XHT3560-101100-000 | 37k Support bracket 1
4 |XHT3560-661000-000 | ;HiEL Leveling cylinder 1
5 |XHT3560-401200-000 |$H%H Pin 1
6 |GB5789-86 1242 M12x25 Bolt M12x25 2
7 |XHT3560-401100-000 | $H%H Pin 1

4-8




4P4

& =142 m/Cover plate assy

A#T40-180XH16D

4-9



4P4 BE=H 2 R/Cover assy
A#T40-180XH16D

=] ¥ il = N D > ] 33
Irfeﬁ Plta%ribll\llig. B Description %Zt% S;Ia;zrp’lcl?jffe %(%Ea%ﬁe Sﬁeilil\%. Reﬁ:airks

1 |XT4000-408001-000 FIE) Cover plate, FR 2

2 |GB5789-86 122 M8 X 20 Bolt M8x20 37

3 |XT4031-408002-000 R Cover plate 1

4 |XT4031-408003-000 BIF=F1ER Cover plate, RR 1

5 |GB5789-86 124 M8 X 16 Bolt M8x 16 3

6 |XT4031-408004-000 BEIR Cover plate 1

7 |GB6183-86 12 N8 Nut M8 1

8 |XT4031-408006-000 AR =R Cover plate 1

9 |XT4031-408007-000 F 3 Bracket 1
10 |XT4031-408008-000 EEFER Cover plate 1
11 |XT4031-408005-000 BER Cover plate, RR 1

4-10




4P5

S #EHR4A 4/Supporting plate assy

A#T40-180XH16D

4-11



4P5 X #E 4R 4 /Supporting plate assy
A#T40-180XH16D

Fs YIRS . #H=| FuHEE | SUEHEH ERER #ix
Item Part No. B Description Qty | Start date | Exp date Serial No. Remarks
Al |XT4031-400400-000 STl T EIRE Supporting plate assy 1 B& INC:1-3

1 |XT4031-400401-000 HEL T ER Cylinder support plate 1

2 | XT4031-400402-000 £H Pin 2

3 |XT40F1800-000020-001 |OZE!$H Pin type O 4

4 |XHT3560-400403-000 HhEH Plug 1

4-12




L 1R 2 B/ Left cabinet assy

A#T40-180XH16D

4P6

4-13



4P6 ZFE1A 2 R%/Left cabinet assy
A#T40-180XH16D
=] £ i = N D > ] 3
Irfeﬁ Pltaﬁrﬁ\llig. B Description %Zt% S;Ia;zrp’lcl?jffe %E(l[]): (Ela%ﬁe Sﬁeilil\%. Reﬁ:airks
1 |AEBS200-400005-000 Rk Bolt M8x 16 3
2 |XT4031-440200-000 ERAH Cover assy 1
3 |GB5789-86 HZHEMO6 X 12 Bolt M6x12 5
4 |XT4031-440001-000 IR Baffle 1
5 |GB5789-86 B2FEM8 X 16 Bolt M8x16 8
6 |XT4031-441000-000 RE FELE Hydraulic tank assy 1
7 |XT4031-440100-000 A Baffle assy 1
8 |GB5789-86 B2FEM12 X 30 Bolt M12x30 6
9 |XT4031-442000-000 AmFE LR Fuel tank assy 1
10 |GB5789-86 HEFEM12 X 25 Bolt M12x25 1
11 |GB6183-86 B2 EIM12 Nut M12 1
12 | XT4031-440400-000 TESHRLE Pedal 1
13 | XT4031-440300-000 LR B Pedal 1
14 |GB/T 5783-2016 HZ4EM12 X 30 Bolt M12x30 2
15 |GB93-87 #®E12 Washer 12 2
16 |GB97.1-85 HE12 Washer 12 2
17 |GB/T70.2-2000 HZETM8 X 16 Bolt M12x30 8
18 |XT4031-440002-000 IR Baffle 1
19 |GB5787-86 HZ4EM10X 20 Bolt M12x30 1

4-14




4 1R 2 /Right cabinet assy

A#T40-180XH16D

4P7

4-15



4p7 LA 2 B/Right cabinet assy
A#T40-180XH16D
=] %y i = L : 0 ] 33

Ir?he?w P,_lra%rjfL I\% =L Description %Zt% S;;F;Ftl?:lffe E%(% Ela%cﬁe Sjﬁeilil\%. Reﬁfrks
Al |XT4031-431000-000 LU EEHF Hood assy 1 8% INC:1-2

1 |XT4031-420200-000 HE Hood 1

2 |XT4031-420100-000 HMEEZ Skeleton 1

3 |XT4031-420009-000 [&AR %% Rubber strips 2

4 |XT4031-420004-000 |S3#E Gas spring 1

5 [XT4031-420003-000 =S Bracket 1

6 |GB5787-86 B2FEM14X 30 Bolt M14x30 6

7 |XT4031-420300-000 | FHLEZAK Lower hood assy 1

8 |XT4031-420800-000 HIFNEE L5 Bracket 1

9 |140XEN-401300-G00 |#AZR Buckle 10
10 |GB5789-86 BZFEMS X 20 Bolt M8x20 14
11 |GB6183-86 $2E£FM8 Nut M8 2
12 | 140XEN-401200-G00 |A%HiE Lock body 1
13 |[140XEN-401400-G00 |F#& Handle 1
14 |GB5789-86 HZHEM8 X 25 Bolt M8x25 12
15 |XF250-430003-505 SEE Gas spring 1
16 |GB5789-86 BZ2FEM10X 20 Bolt M10x20 10
17 |XT4031-420600-000 ATE R Board 1
18 |XT4031-420400-000 JEETR Board 1
19 |GTHZ210C-400700-001 | $%4% Hinge 2

4-16




SLMs BRURS

Part IV Control system

A#T40-180XH16D

Fs AR ERER PRz
Item Description Serial No. Page

HI TN EER S B

5P1 Brake pedal assy

A# 5-1




5-B



5P1 #Eh iR = A% /Brake pedal assy

A#T40-180XH16D




5P1 #|Eh B #R = 5% /Brake pedal assy
A#T40-180XH16D
= ¥ i = N : : I 33
Irfeﬁ P,_lra%rjtIq I\% AR Description %Zt% S;Ia;zrp’lcl?jffe %E(l[]): (Ela%ﬁe Sﬁeilil\%. Reﬁ:airks

1 | XT4031-510200-000 |%k%H Pin 1
2 | QJ101-510001-000 E Bushing 4
3 | XT4000-510002-000 |3## Spring 1
4 | XT4031-510100-000 |zt 2B 4 Brake pedal support 1
5 | XT4000-510001-000 |38 Spring 1
6 |G250-510001-000 i Roller 1
7 | GB/T882-2000 $H3HB10 X 32 Pin 1
8 | GB97.1-85 B0 Washer 10 1
9 | GB91-86 $H3.2X18 Pin 1
10 [ XT4031-510300-000 |#E4F putter 1
11 | XT4031-510400-000 | $H%H Pin 1
12 | QY225-557003-000 Xk Spikes 1
13 | GB6170-86 $25IM10 Nut M10 3
14 | XT4000-510003-000 |%Z4F screw 1
15 | XT4000-510004-000 |#EWE Nut 1
16 |GB1152-89 SHFRM8 X 1 Oil cup 3
17 | GB5783-86 4ZFEM8 X 35 Bolt M8x35 6
18 | GB6170-86 B2 £FM8 Nut M8 6
19 | GB93-87 HES8 Washer 8 6

5-2




ERBy BERS

Part VI Hydraulic system

A#T40-180XH16D

Fs AR ERER PRz
Item Description Serial No. Page
6P1-1 T ST ERIE 6-1
Body leveling control pipeline
6P1-2 HEEE R 6-5
Steering pipeline
6P1-3 BEMER ZHRERMN 6-9
Multichannel valve pipeline
6P1-4 'H R HEREAEER 6-13
Lifting, tilting, telescopic and attachment oil pipeline
Manipulating hydraulic lines
6P2 Ft B L 6-21
Lifting cylinders
6P3 SME e R EL 6-23
Telescopic hydraulic cylinder
6P4 syt 6-25
Tilt cylinders
6P5 ML
) . 6-27
Compensating cylinders
6P6 F 5B ¥ mEL i
. . 6-29
Body leveling cylinders
6P7 % 5 RIF M 6-31

Body suspension cylinders




6P8 * 5T &1 -
. 6-45
Body leveling balance valve
6P9 X BB T-1E71R
; 6-49
Outrigger balance valve
6P10 % BRI
. 6-51
Multi-way valves
6P11 HEEIRN PRI N
o 6-55
Switching valves
6P12 NS BRI
: 6-57
Small multi-way valves
6P13 HME 171 .
. . 6-61
Compensating balancing valve
6P14 E’é_rﬂ%ﬁ 6-65
Steering gear
1B
6P15 R 6-67
Gear pumps
=1
6P16 TER 6-69

Variable displacement pumps




6P1-1

Z 54558 8% /Vehicle body leveling control pipeline

A#T40-180XH16D

G/ >

®

®

C D D

103/8  V203/8 vierz o v2o1/1 V201/2

7 7 A A A

a

7V

(=)
N

] ] 5 5 5 5
2 2 L L A A
ATGI/E BIGIA ALGIL BLGIL O B3I
| poin2
7 Ls ok ¢
T 63/
() ()
8 19
8 3 5 &
Pol2 | | 1612

6-1



6P1-1 Z 5] 45 HIE B8/ Vehicle body leveling control pipeline
A#T40-180XH16D
= = = - - - , =
Irfe?; P,_lra%rjfL I\% B Description %Zt% S;Iay?t%éﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks
A | XT4031-662000-000 EZ 11 multi-way valve 1
B |XT4000-601001-000 W gear pump 1
C |XT4000-665000-000 A1 Balance valve 1
D |XT4000-662000-000 -1 Balance valve 2
E [XT4031-441000-000 TR I A8 fuel tank 1
F |XT4031-670100-000 D] e 2 S A Oil return joint 1
G |XT4000-663100-000 /NZ P IR multi-way valve 1
H |XT4000-667000-000 P-4 1] Balance valve 1
1 |ECXR90H850-612020-000 | ity £23G1/2-M30 Transition joint G1/2-M30 1
2 |G250-612110-000 Bk G3/8-M18 Transition joint G3/8-M18 5
3 | G460-522104-000 Eif3:3kM18 Right angle joint M18 2
4 |G250-612090-000 i HkG1/2-M18 Transition joint G1/2-M18 8
5 [XT4000-663002-000 HAH:LM18 Right angle joint M18 4
6 |G250-612050-000 L% 22k G3/4-M30 Transition joint G3/4-M30 1
7 |G250-612060-000 g H3kG1/4-M14 Transition joint G1/4-M14 1
8 |G320-610102-100 HMA#EkM14 Right angle joint M14 1
9 |GXR2500-661010-000 1% H23G3/8-M22 Transition joint G3/8-M22 1
10 |G250-612011-000 4L G1-M36 Transition joint G1-M36 1
11 |G251-522101-000 HHLM36 Right angle joint M36 1
12 | AX1600-610001-000 —E#ESkM30 Tee joint M30 1
13 |G460-523001-000 —E$SkM18 Tee joint M18 1
14 |RSXR450-650001-000 —EESkM22 Tee joint M22 1

6-2




6P1-1

Z 54558 8% /Vehicle body leveling control pipeline

A#T40-180XH16D

C D D

103/8  V203/8 ViGl/2 - V2 a1 V2ev2 o V1012

=\
\Z

7 7 A A A A

\Z

03/ P

] 3 5 5 5 5
2 2 i A L p
ATGI8 B G378 AIGI7 B1GI2 A3GI7 B3 612
20 | e
@) 8K 1s o ;

T 03/4

{1

®

6-3



6P1-1 Z 54558 8% /Vehicle body leveling control pipeline
A#T40-180XH16D
=] $ il = L D : ] 33
Irfe?; P,_lra%rji4 I\iﬁ B Description %Zt% S;I;l?t%éﬂfe %(%Ea%ﬁe Sﬁef?alil\%. Reﬁ/airks
15 | XT4000-660200-000 R Rubber hose 2
16 |XT4031-660300-000 = R Rubber hose 2
17 |XT4031-660400-000 R Rubber hose 2
18 |XT4031-660100-000 A R Rubber hose 1
19 |XT4031-660200-000 A R Rubber hose 1
20 |XT4031-660500-000 R Rubber hose 1
21 |XT4031-660600-000 i R Rubber hose 1
22 |XT4031-660700-000 R Rubber hose 1
23 |XT4031-660800-000 A R Rubber hose 1

6-4




6P1-2 4% [o) & %/ Steering Piping
A#T40-180XH16D

0 B 120
P 201 Q1)
R 1)<k 0 P e (1)< 30— A g .
Ls 12 0)
AB GI/8 T M0 =
VARV w
AN
)
0y
v [—@®)

[N
(ee]
(®9)
=]
[arp]
—
~

6-5



6P1-2 4% [@) & 1%/ Steering Piping
A#T40-180XH16D
= £ i = & > > 1 33
Irfe?; P,_lra%rjfL I\% B Description %Zt% S;Iay?t%éﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks
A | XT4031-662000-000 % % 1] multi-way valve 1
B | XT4031-670100-000 NS sy Qil return joint 1
C | XT4000-630004-000 A ) A Steering gear 1
D | XT4000-632001-000 e ) A =) 46t 1) Steering mode valve 1
E | XT4000-110000-G00 GIESAL7i9585% Front drive axle 1
F | XT4000-160000-G00 J5 IRB A S R Rear drive axle 1
1 | XT4031-630020-000 T EIESLM20-M18 Transition joint M20-M18 4
2 | AX1600-610300-000 HIEESkM12-M14 Transition joint M12-M14 1
3 | G250-660001-000 EHRIESLM18 Board connector M18 4
4 | G320-610001-000 TR M14 Board connector M14 1
5 | G460-522104-000 HAEIMS Right angle joint M18 6
6 | XT4000-630100-000 TiEESL3/4UNF-M18 | Transition joint3/4UNF-M18 | 4
7 | G250-612110-000 T E1%ESLG63/8-M18 Transition joint G3/8-M18 4
8 | G250-612090-000 TERESLG1/2-M18 Transition joint G1/2-M18 1
9 | G250-612060-000 T EHESLG1/4-M14 Transition joint G1/4-M14 1
10 | XT4031-630800-000 EERE Rubber hose 1
11 | XT4031-630600-000 SERE Rubber hose 1
12 | XT4000-630900-000 EERE Rubber hose 1
13 | XT4000-631400-000 SERE Rubber hose 1
14 | XT4000-631500-000 SERE Rubber hose 1
15 | XT4031-630100-000 EERE Rubber hose 1
16 | XT4031-630200-000 EERE Rubber hose 1




6P1-2 4% o) & %/ Steering Piping
A#T40-180XH16D

B0
D P 201 Q1) 18 B oz
R o)<k 638 P e[l —< >0 <] A M0 [ A
L5 122 20 19 Slos o
el T 20 =
VARV w
@ 57 8
o
D i B
v [—@®)




6P1-2 4% [@) & 1%/ Steering Piping

A#T40-180XH16D

=] %y i = TN : » ] 33
Irfe?; P,_lra%rji4 I\iﬁ B Description %Zt% S;I;l?t%éﬂfe %(%Ea%i Sﬁef?alil\%. Reﬁ/airks

1 |XT4031-630300-000 BERE Rubber hose 1 Pipe joint comes with itself

2 |XT4031-630400-000 SERE Rubber hose 1

3 |XT4031-630500-000 EERE Rubber hose 1

4 |XT4031-630900-000 EERE Rubber hose 1

5 |XT4031-630700-000 EERE Rubber hose 1

6-8



6P1-3 B IR+ % BR R340 /Multi way valve oil circuit

A#T40-180XH16D

o)

A
A8
:
PG/
: @) 5 5 of @ ESESOLIET
- i 21) 3 L 2L 9lis o
A TPr
G/
) 20 (g a{(.»b 2 )—<Ghcc bt
- 2 Tdd 6174
g g
7

&




6P1-3 M E IR+ 52 BR R34\ /Multi way valve oil circuit
A#T40-180XH16D
= = . — : . , =
Irfeﬁ P,_lra%rjfL I\% B Description %lt% S;Iay?t%éﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks
A | XT4031-662000-000 % B 1R multi-way valve 1 Pipe joint comes with itself
B | XT4000-601002-000 AR The variable pump 1
C | XT4000-601001-000 Wk IE gear pump 1
D | G460-614002-000 b e U R A% Accumulator 1
E | XT4031-441000-000 TR A8 Oil tank 1
F | XT4031-670100-000 (] JHh 22 3k Qil return joint 1
1 | XT4031-601010-000 Bk Pipe joint 1
2 | ECXR90-671000-000 e SRR 37E 3P 2% A A Qil suction filter 1
3 | FL-32-G00 SHE= Split flange 1
4 | GXR1600-651000-000 MR 5eh S 2 i X Qil suction filter 1
5 | AP1600-601040-000 iERESLU7/8-M22 | Transition joint U7/8-M22 | 1
6 | RSXR450-650101-000 HEESLG1-M22 Transition jointG1-M22 1
7 | G250-521001-000 TiEESU7/16-M14 | Transition jointU7/16-M14 1
8 | G250K8-610004-000 =IBEkM14 Tee joint M14 3
9 | G250-612060-000 TEELG1/4-M14 Transition joint G1/4-M14 5
10 | FL-16-G00 SHE= Split flange 1
11 | AX1600-610001-000 =iB¥ELM30 Tee joint M30 1
12 | G460-620006-000 B AEM30 Right angle joint M30 1
13 | XT4000-612002-000 = IB1EL2M30-M22 Tee joint 2M30-M22 1
14 | G250-612030-000 T EHESLG3/4-M27 Transition joint G3/4-M27 1
15 | G320-610102-100 HAEIm4 Right angle joint M14 2
16 | GXR1600-611610-000 T EIESLG1/2-M14 Transition joint G1/2-M14 1




6P1-3

B IR+ % BR R340 /Multi way valve oil circuit

A#T40-180XH16D

AN
A8
9
P 63/
@) g 5 o] @3 ESESCIsT
1) 3 8 24 SLs Gt
Prigs
P B/4
(20) 1 ( a@»b 2 )—<Ghcc bt
@
- 2 Tdd 6174
g
7
29

6-11



6P1-3 M E IR+ 52 BR R34\ /Multi way valve oil circuit
A#T40-180XH16D

=] $ il = 4 D > ] 33
Irfe?; P,_lra%rjfL I\ﬁ B Description %Zt% S;El?t?:léﬂfe %(%Ea%ﬁe Sﬁef?alil\%. Reﬁ/airks

1 |RSXR450-650001-000 =i@iEskM22 Tee joint M22 1

2 |G460-633001-000 B A iEsm22 Right angle joint M22 1

3 | G250K8-612020-000 B IELG3/4-M22 Transition joint G3/4-M22 1

4 |XT4000-602003-000 EERE Rubber hose 1

5 |XT4000-602400-000 EERE Rubber hose 1

6 |XT4031-602300-000 SERE Rubber hose 1

7 |XT4031-602100-000 SERE Rubber hose 1

8 [XT4031-602200-000 SERE Rubber hose 1

9 [XT4031-610100-000 EERE Rubber hose 1
10 |XT4000-610500-000 EERE Rubber hose 1
11 |XT4031-610200-000 EERE Rubber hose 1
12 |XT4031-610300-000 SERE Rubber hose 1
13 |XT4031-610400-000 SERE Rubber hose 1

6-12




6P1-4

s BE

£ HRIERE/Tilted Telescoping pipeline

A#T40-180XH16D

AN
A

V16172

V161/2

2

1
[ (263/8  (163/8
Vi63/8  V263/8

2

()
&/

Pil 1/16UNFIg
T T/16UNF |6
V2012 V1l
2 2

{ 3
q
30 G Go
1 1 1 1 3 1
39 1 B2 m BL Al B
G3/h G3/k G3/k Gk G G
(33 (€ (28) 1 3 63
Tdd
Gk
5
(€ 29 183 6314 A
VI8 263/ Mb
i

[ (163/8  (263/8

{




6P1-4 g BE £ MHERE/Tited Telescoping pipeline
A#T40-180XH16D
= S . - - - , =
Irfeﬁ P,_lra%rjfL £2 B Description %lt% S;Iay?t%éﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks
A | XT4031-662000-000 % I 1 multi-way valve 1
B | XT40F1800-460000-000 | %Mz iHi L compensating cylinder 2
C | XT4000-620021-000 P17 1] Balance valve 2
D | XT40N1400-201000-000 |-F-f i@ Balance valve 1
E | XT40F1800-250000-001 | X & 44 Qil Pipe Components 1
F | XT40N1400-202000-000 | V- Balance valve 1
1 | G250K8-612020-000 o EESLG3/4-M22 Transition joint G3/4-M22 5
2 | G250-612040-000 TEHESLG1/2-M22 Transition joint G1/2-M22 2
3 | G250-612030-000 T EIESLG3/4-M27 Transition joint G3/4-M27 1
4 | G250K8-640002-000 AR $ESM30 Board connector M30 1
5 | AP1600-630003-000 FARFEEIM22 Board connector M22 3
6 | G250-521001-000 HEESkU7/16-M14 Transition joint U7/16-M14 2
7 | G250-612060-000 TEESLG1/4-M14 Transition joint G1/4-M14 2
8 | G250K8-610004-000 =@M 4 Tee joint M14 2
9 |G320-610102-100 BERiEkMN4 Right angle joint M14 2
10 | G320-610001-000 TR ESM14 Board connector M14 2
11 | RSXR450-650001-000 =BEkN22 Tee joint M22 2
12 | G460-523001-000 =@iEkM18 Tee joint M18 2
13 | G250-612110-000 13 iEHESLG3/8-M18 Transition joint G3/8-M18 10
14 | G460-522104-000 BERESIme Right angle joint M18 5
15 | XT4031-620011-000 M E Rk Pressure measuring joint
16 | XT4031-640100-000 EERE Rubber hose




6P1-4

s BE

£ HRIERE/Tilted Telescoping pipeline

A#T40-180XH16D

AN
A

V16172

V161/2

2

1
[ (263/8  (163/8
Vi63/8  V263/8

2

()
&/

Pil 1/16UNFIg
T T/16UNF |6
V2012 V1l
2 2

{ 3
q
30 G Go
1 1 1 1 3 1
39 1 B2 m BL Al B
G3/h G3/k G3/k Gk G G
(33 (€ (28) 1 3 63
Tdd
Gk
5
(€ 29 183 6314 A
VI8 263/ Mb
i

[ (163/8  (263/8

{




6P1-4 g BE £ MHERE/Tited Telescoping pipeline
A#T40-180XH16D
= % i = & : : 1 33
Irfe?; P,_lra%rjfL I\% B Description %Zt% S;Iay?t%éﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks
1 |XT4031-640200-000 SERE Rubber hose 1
2 |XT4031-640300-000 SERE Rubber hose 1
3 [XT4031-640400-000 EERE Rubber hose 1
4 |XT4031-640500-000 SERE Rubber hose 1
5 |XT4031-640800-000 SERE Rubber hose 1
6 |XT4031-640600-000 SERE Rubber hose 1
7 |XT4031-640700-000 SERE Rubber hose 1
8 |XT4031-650100-000 SERE Rubber hose 1
9 |XT4031-650200-000 SERE Rubber hose 1
10 |XT4031-650300-000 SERE Rubber hose 1
11 |XT4031-650400-000 EERE Rubber hose 1
12 | XT4031-620100-000 SERE Rubber hose 1
13 |XT4031-620200-000 SERE Rubber hose 1
14 |XT4031-620300-000 SERE Rubber hose 2
15 |XT4031-620900-000 SERE Rubber hose 2
16 |XT4031-620600-000 SERE Rubber hose 2
17 |XT4031-620700-000 SERE Rubber hose 1
18 |XT4031-620800-000 SERE Rubber hose 1
19 |XT4031-620400-000 SERE Rubber hose 1
20 |XT4031-620500-000 SERE Rubber hose 1

6-16




6P1-5

Y\ E B & /Manipulate hydraulic pipelines

A#T40-180XH16D

AR

Mib M6 M M1 M18 M1 M1

M6
BR?

/\

18
N S 93 T p BRI BR3
10 VAN
7
5205 e\ o\ /b
S5 S3
63/8

@ Shai
B ® ®w® @

S
PRE—E
So—®)

=
o~
=

s w N A ] w w
- \Jﬁﬁa itk FEPIE WEPIE WP P P2
29) i o e M1k M1k M1t
v
= i G Fif

6-17



6P1-5 Y\ E B B8 /Manipulate hydraulic pipelines
A#T40-180XH16D
= S . - - - , =
Irfeﬁ P,_lra%rjfL I\% B Description %lt% S;Iay?t%éﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks
A | XT4000-522201-000 115 75 1 18 Brake charging valve 1
B | XT4000-522100-000 A e Accumulator 1
C | XT4000-601001-000 Wk IE Gear pump 1
D |XT4031-523000-000 BHI#% Cooler 1
E | XT4031-441000-000 TR s A Fuel tank 1
F | XT4000-110000-G00 HI IR B 8 Front drive axle 1
G | XT4000-160000-G00 J& IR B S Rear drive axle 1
1 | XT4000-524010-000 T ERESIM14 Transition joint M14 6
2 | XT4000-524200-000 JE1FESL B ERM18-2M14| Transition joint M18-2M14 6
3 | G320-610102-100 HAESN4 Right angle joint M14 1
4 | XT4000-524102-000 =i@iEIMI4 Tee joint M14 1
5 | XT4000-524101-000 =BIEkM18-2M14 Tee joint M18-2M14 1
6 | G250-612110-000 13 EHESLG3/8-M18 Transition joint G3/8-M18 1
7 | G168-534100-000 TEEES M1 6-M18 Transition joint M16-M18 4
8 | G168-534200-000 TLEIESM16-M14 Transition joint M16-M14 6
9 | G320-522710-000 T EIESAM18-M22 Transition joint M18-M22 1
10 | G168-535100-000 T REESm 8 Transition joint M18 1
11 | G168-534003-000 B A1Eskom18-G1/8 Right angle joint 2M18-G1/8| 2
12 | G460-522104-000 BRI Right angle joint M18 4
13 | G250-612040-000 TEHESLG1/2-M22 Transition joint G1/2-M22 1
14 | G460-633001-000 B RAiEkN22 Right angle joint M22 1
15 | G250-612020-000 T EIESLG3/4-M18 Transition joint G3/4-M18 2

6-18




6P1-5

Y\ E B & /Manipulate hydraulic pipelines

A#T40-180XH16D

M1

Mlb M1

RN

kv

B

@

121656

1
P2k

1 1
fEP2s HEP1E

Mg Mif Mie
N S S) T p BRI BR3 BR?
0 VAAVAN 7 9 7 g 7
w § 7
1
® @ @)
BB A AL @
SRS /A
63/8 ( /2\ /N N\
o5 0y 18
@ A iz

]

M1k M1k

M1k

P
M14

-

I

i

j

6-19



6P1-5 Y\ E B B8 /Manipulate hydraulic pipelines
A#T40-180XH16D
Fs YL ST . WE| A | LA ERER #ix
Item Part No. B Description Qty Sta:t date | Exp date Serial No. Remarks
1 |G460-523001-000 —@EEms Tee joint M18

3

2 |XT4000-523010-000 B ESL6G3/4-M18 Transition joint G3/4-M18 2
3 |G251-525010-000 A [ 18] One-way valve 1
4 |XT4031-522100-000 EERE Rubber hose 3
5 |[XT4031-522200-000 SERE Rubber hose 1
6 |XT4031-524100-000 SERE Rubber hose 1
7 |XT4031-524200-000 SERE Rubber hose 1
8 |XT4031-524300-000 SERE Rubber hose 1
9 |XT4031-524400-000 SERE Rubber hose 1
10 |XT4031-524500-000 SERE Rubber hose 1
11 |XT4000-524700-000 EERE Rubber hose 4
12 | XT4000-524800-000 SERE Rubber hose 1
13 | XT4000-523300-000 SERE Rubber hose 1
14 |XT4031-523100-000 SERE Rubber hose 1
15 |XT4031-523200-000 =ERE Rubber hose 1

6-20




6P2

FHF&;mEL/Lift cylinder

A#T40-180XH16D

AN
O

¥
)
%

6-21



6P2 F+B%;hEL/Lift cylinder
A#T40-180XH16D

=] %y i = TN : ~ ] 33
Irfe?; P,_lra%rjfL I\% B Description %Zt% S;Iay?t?:léﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks

1 |A100U300-500005-W00 A#E7060 Composite bushings 2 At Not provided

2 |XT40F1800-411000-WO01 |#EI{& Cylinder block 1 At Not provided

3 |XT40F1800-410001-GO0 |DASZ51[EID180 DAS seals 1

4 |XT40F1800-412000-W00 |;EZEFTLEM Piston rod assy 1 At Not provided

5 |GB1235-76 O, %4[E180X 5.7 | O-rings 1

6 |XT40F1800-413000-W00 |SmEEAH Guide sleeve assy 1 4 Not provided

7 |XT40N1400-410002-G00 |H#5£$d120 Stephon 1 A Not provided

8 |XT40N1400-410003-G00 |UF2Z5£3FEd120 U-shaped seal 1

9 |XT40N1400-410004-W00 |#5[E Retaining rings 1 it Not provided
10 |GB1235-76 O, = +tE185X 5.7 | O-rings 1
11 |XT40N1400-410005-G0O0 |BH4:[Eld120 Dust ring 1 At Not provided
12 |GB9163-90 Eh&GE70ES-2RS Spherical bearings 1 At Not provided
13 |IB/T7940.1-95 SHAFM10 X 1 Oil cup 2 At Not provided
K1 |XT40F1800-410100-G00 |f2I2€ Repair kits 1

6-22




6P3 SN 4E hEL/ Telescopic Cylinder
A#T40-180XH16D
W 17 18 19
Tl
SEEN | \
/ 15 16 20

6-23



6P3 HMe4E HEL/ Telescopic Cylinder
A#T40-180XH16D
= S . - - - , =
Irfeﬁ P,_lra%rjfL I\% B Description %lt% S;Iay?t%éﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks
1 |GB893.1-86 FLASE M $5B-ABY75 | Retaining rings for holes 1 A4t Not provided
2 |GB/T304.1-2017 4h7&GE5S0ET-2RS Spherical bearings 1 At Not provided
3 |GB893.1-86 FLA M4 -AZY100 |Retaining rings for holes 1 At Not provided
4 |XT40F1800-420001-W00 |Br4:FEd85 Dust ring 1 At Not provided
5 |XT40F1800-420002-W00 |#4FE100X 85X 2 Retaining rings 1 At Not provided
6 |XT40F1800-420003-W00 |UZIEE85X100X9/10 |U-shaped seal 1
7 |GX140M300-500020-W61 |Hi45$tdes Stephon 1 A Not provided
8 |XT40F1800-423000-W00 |&Sm@E Guide sleeve assy 1 At Not provided
9 |XT40F1800-420004-W00 A #E8550 Composite bushings 1 it Not provided
10 |XT40F1800-420005-W00 |#%4E115X 106X 2 Retaining rings 1 At Not provided
11 |GB1235-76 Of.Z%fE115%5.7 | O-rings 1
12 |XT40F1800-420006-W00 |FRE Spacer 1 it Not provided
13 | XT40F1800-421000-W00 |;&EZEAFFEL Piston rod assy 1 At Not provided
14 |XT40F1800-422000-W00 |{EI{k Cylinder block 1 At Not provided
15 |GB1235-76 O£ [El65X 3.5 O-rings 1
16 |XT40F1800-420008-W00 |3Z7#&IfF Supporting rings 2 At Not provided
17 |XT40F1800-420009-W00 |$%4REl65X59. 6X2 Retaining rings 4 At Not provided
18 [XT40F1800-420010-W00 |DASZEEZIEEID115 DAS seals 1
19 |XT40F1800-420011-W00 |;&Z Piston 1 A Not provided
20 |GB/T78-2007 A7 FAIRETM8 X 16 Allen socket screws 2 At Not provided
K1 |XT40F1800-420100-G00 |f&12& Repair kits 1

6-24




6P4

1§1543M%EL/ Incline cylinder

A#T40-180XH16D

17
5
] yﬁj - ]
|
i Hs)
Y1 L1
7 L,
10 T2 3 Lo68 1

6-25



6P3-3 % B[R 58 — Bk /Tilting Valve
A#T40-180XH16D

= ik i = N : : ] 33
Irfe?; P,_lra%rjfL I\ﬁ B Description %Zt% S;El?t?:léﬂfe %(%Ea%ﬁe Sﬁef?alil\%. Reﬁ/airks

1 |XT40N1400-450003-G00 |DASZ:Et[EID150 DAS seals 1

2 | XT40N1400-452000-W00 |;EZEFF4AH Piston rod assy 1 A it Not provided

3 |XT40F1800-451000-W00 |EI{A Cylinder block 1 A3t Not provided

4 |GB1235-76 O34 [E150X 5.7 | O-rings 1

5 |XT40N1400-454000-W00 |SEEHHF Guide sleeve assy 1 At Not provided

6 |XT40N1400-450005-G00 |Hr$FEtd75 Stephon 1 At Not provided

7 |XT40N1400-450006-G00 | IDIZ£fE|75x85%8 |IDI seals 1

8 [XT40N1400-450007-GO0 |LBHRA L Eld75 Dust ring 1 At Not provided

9 |GB1235-76 0,34 E160X5.7 | O-rings 1
10 |XT40N1400-450008-G00 & 1E5040 Composite bushings 2 At Not provided
11 |BT425M390-500013-G00 | <% Spherical bearings 1 At Not provided
12 |1B/T7940.1-95 SHFM10X 1 Qil cup 2 At Not provided
K1 |XT40F1800-450100-G00 |f2I2€ Repair kits 1

6-26




6P5

#ME5HEL/Compensating cylinder

A#T40-180XH16D

1 7 3 8 9
fﬂwﬁi = e Kin
J ‘m | b ”P 11
17 13 6 7 10

6-27



6P3-4 % %1% 58 = Bk /Telescopic Valve
A#T40-180XH16D
=] $ il = N D > ] 33
Irfe?; P,_lra%rjfL I\% B Description %Zt% S;Iay?t?:léﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Reﬁ/airks

1 |GB1152-89 SHARM8 X 1 Oil cup 2 At Not provided
2 | XT40N1400-460003-G0O0 |DASZE{FE D100 DAS seals 1
3 |XT40F1800-462000-W00 |;EZEAF4AH Piston rod assy 1 it Not provided
4 |XT40F1800-460001-W00 |FRE Spacer 1 At Not provided
5 |XT40F1800-461000-W00 |&I{k Cylinder block 1 Foft Not provided
6 |GB1235-76 02 Z 100 X 3. 1 O-rings 1
7 |XT40F1800-463000-W00 |SmEHHE Guide sleeve assy 1 At Not provided
8 |XT40N1400-460002-G00 |Hr#¥£td50 Stephon 1
9 |XT40N1400-460004-G0O0 |UF2Z5+1EE|50 X 65 U-shaped seal 1
10 |XT40N1400-460005-G00 |F5REld50 Dust ring 1 At Not provided
11 |GB1235-76 Of. %4 E105X 3.1 | O-rings 1
12 |BT425M390-500013-G00 | *T5%h& Spherical bearings 1 it Not provided
13 |GB893.1-86 FLAA S M 3L -ARI90 | Retaining rings for holes 1 At Not provided
14 | XT40N1400-460010-WO00 A+E5060 Composite bushings 1 At Not provided
K1 |XT40F1800-460100-G00 |f2I2€ Repair kits 1

6-28




6P6 Z Bif 3 ;HEL/Vehicle body leveling cylinder

A#T40-180XH16D

g 9-10 17 17

W
Yt &féw

1 / 3 L b6 I

&,
S
®;

6-29



6P6 Z 5] F5HEL/ Vehicle body leveling cylinder
A#T40-180XH16D
= =y i = L > > ] 33
Irfe?; P,_lra%rjfL I\ﬁ B Description %Zt% S;El?t?:léﬂfe %(%Ea%ﬁe Sﬁef?alil\%. Reﬁ/airks
1 |XT4000-664001-000 aRE Composite bushings 1 At Not provided
2 | XT4000-664002-000 AN Dust ring 1 A3t Not provided
3 | XT4000-664003-000 SEEAN Guide sleeve assy 1 At Not provided
4 | XT4000-664004-000 GAREN Cylinder block 1 At Not provided
5 |XT4000-664005-000 TRE piston 1 A4t Not provided
6 |XT4000-664006-000 DASZ % [ DAS seals 1
7 | XT4000-664007-000 EWE Composite bushings 1 At Not provided
8 |XT4000-664008-000 U, 2 51 ] U-shaped seal 1
9 |XT4000-664009-000 HrsEt Stephon 1
10 |XT4000-664010-000 5E Retaining rings 1 At Not provided
11 |XT4000-664011-000 FETE] Seals 1
12 | XT4000-664012-000 EEMA N Piston rod assy 1 At Not provided
K1 |XT4000-664100-G00 1EI2E Repair kits 1

6-30




6P7

% 5 8% Mm%/ Vehicle suspension cylinder

A#T40-180XH16D

:
| 11 9 8
NINNTIS
N e A
J
|
6 5 L 17 3 7

6-31



6P7 Z 5257 ;5miET/Vehicle suspension cylinder
A#T40-180XH16D
=] %y i = TN : ~ ] 33
Irfe?; P,_lra%rjfL I\ﬁ B Description %Zt% S;El?t?:léﬂfe %(%Ea%ﬁe Sﬁef?alil\%. Reﬁ/airks
1 |XT4000-666001-000 ANE Composite bushings 1 T Not provided
2 | XT4000-666002-000 AN Dust ring 1 it Not provided
3 [XT4000-666003-000 SEEA N Guide sleeve assy 1 A Not provided
4 | XT4000-666004-000 GAREN Cylinder block 1 At Not provided
5 |XT4000-666005-000 SEE piston 1 it Not provided
6 |XT4000-666006-000 DASZE T [ DAS seals 1
7 | XT4000-666007-000 ANE Composite bushings 1 At Not provided
8 | XT4000-666008-000 URZ 23 [ U-shaped seal 1
9 |XT4000-666009-000 Hrt Stephon 1
10 |XT4000-666010-000 & Retaining rings 1 At Not provided
11 | XT4000-666011-000 23t Seals 1
12 |XT4000-666012-000 SEEEYF Piston rod assy 1 it Not provided
K1 |XT4000-666100-G00 E3ER) Repair kits 1

6-32




BBy BHSERSR

Part VII Electrical system

A#T40-180XH16D

Fs B ERER PRz
Item Description Serial No. Page
BSES
7Pl Electrical system A 71
MS&R
7P2 Electrical wiring harnesses A 75
BREBESARY
7P3 Cabin electrical system A# 7-7
= & gt
7P4 AR A# 7-11

Electrical panel assy




7-B



7P1

B S & 4i/Electrical system

A#T40-180XH16D

2 3 L 5
0, =
0O
S
. A
10
15 24 20 23 14
yal
iR
L)L
i 1T i H 22
SN
Lo I
D




7P1 B S & 4%;/Electrical system
A#T40-180XH16D
=] %y = N : : ] 33
Ii?n P,_lra%rjtIq I\% B Description %Zt? S;Iay:t%éﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Re%l/airks
1 | XT4031-701000-000 KEHE DR Boom cable assy 1 i AT
2 | XT4000-700005-000 BIKT Left Lamp 1
3 | SC305-730001-000 T1EAT Work light 5
4 | XT4031-720000-000 ER=EHES RS Cab electrical system 1
5 | X2B300-770200-000 AT Alarm lamp 1
6 | XT4031-705000-000 BE&R Boom harness 1
7 | RTE350-700002-001 BI{EAT Rear work lamp 2
8 | GXR1600-780005-000 BEAT taillight 2
9 | XT4031-706000-000 ZE HBRimL%ER Front-end wiring harnesses 1
10 | XT4031-710000-000 EBFLR Main wire-harness 1
11 | XT4031-702000-000 EHRimLER Rear-end wiring harnesses 1
12 | RSXR450-700002-000 EhfE kR Pressure sensors 2
13 | XT4031-700003-000 7 %5 1 Rk 2% Strain sensors 1 e Fic
14 | GXR1600-700002-000 | f&IZ=#&ns 28 Reversing Buzzer 1
15 | R450-700200-000 B\ Horn 1
16 | G168-700009-001 FIPAMILIEIES Power cut-off switch 1
17 |G168-700010-001 H KT FF 5% Brake light switch 1
18 | XT4000-700004-000 HE R EER Fuel level sensor 1
19 | XT4000-730000-000 2% PRIRZE R Multi-way valve harness 1
20 | ED250B-1-G00 X AMTEBE X Emergency power-off switch | 1
21 | XHT3560-740200-001 |{RiffERE=S Inclination sensor 1
22 | XHT3560-740100-000 | frskfEREss Pull wire sensors 1

7-2




7P1

B S & 4i/Electrical system

A#T40-180XH16D

2 3 L 5
0, =
0O
S
. A
10
15 24 20 23 14
yal
iR
L)L
i 1T i H 22
SN
Lo I
D




7P1

B 5 £ %t /Electrical system

A#T40-180XH16D

=] ¥ il = L D : ] 33
from part No. G Description | G| St date | Exp ante | Seril No. Remarks
23 | XT4031-700090-000 R Harness 1
24 | XT2530-780001-000 AR Right Lamp 1
25 | XR710-700008-000 ML 1R BER Liquid level sensors 1
26 | XT2530-700003-000 EHFX Pressure switch 1

7-4




7P2

S 23R /Electrical wiring harnesses

A#T40-180XH16D

ek

FEERIL
M5x6H, #5 44K X35

RAZERANG
HEAE18-25NM

LEEESZ 8
#E/4618-25NM

BHAREREE
FEA42.6-3.6NM

Lt

CCBOA (RAIERA)
=2 £z vl

ECU%

ARAREABEY

rm
ARBEARR AT | !
s
7 e o
o
ik O

FdfnERD

RRAEET

AR

PDF EfeEA NOX PR DPFEZfeRf Han
FEABLRX163 FREABLER X165 FREABLR X168 FREABLRX16T

|
NOx i PHEE [‘i

FREABLR X166

BREATTX

7-5



7P2 F S 2k 3R /Electrical wiring harnesses
A#T40-180XH16D
=] ¥ i = N : > ] 33

Irfe?n Plta%ribll\lliﬁ. AR Description %Zt? S;Iayl?t%éﬂfe %(% Ea%ﬁe Sﬁef?alil\%. Re%l/airks

1 |XT4031-700060-000 TBAP{E %884k Harnesses 1

2 |XT4031-700500-000 o itk Cable 1

3 |XT4031-700400-000 A IEBIRLZL Cable 1

4 |XT4031-700070-000 TN IR 2R 2k Cable 1

5 |XT4031-700070-000 A EHHLEL g h 2% Cable 1

6 |XT4000-700006-000 TR H RSk Connector 1

7 | XT4000-700002-000 HERRER Hydraulic pressure sensor 4

8 |XT4031-703000-000 BB R Post-processing harnesses 1

9 |G250-700007-000 FEFIEFX Parking brake switch 2
10 [XT4031-700200-000 Btk Cable 1
11 |XT4031-700100-000 EHhIEREZ Cable 1
12 |XT4031-700900-000 FRAALREE SRR TR ZELL | Harnesses 1
13 |XT4031-700800-000 FA U RS R 2R % Harnesses 1
14 |XT4031-700080-000 b=k [k e N S Harnesses 1
15 [XT4031-700300-000 BHhERKE Cable 1
16 |R960-700002-000 DHERE R Battery 2

7-6




30
37

23 2L
27
29
33

27

19 20 21

18

17

16

15

14

209 = B S & %t/Cabin electrical system
A#T40-180XH16D

Pzl

NN\ 2

Ny !

\

NN v

7P3

S =

35

7-7

26

25




7P3 ZEip= 5 &% /Cabin electrical system
A#T40-180XH16D
= % = & : : I 33
Ii?n P,_lra%rjtIq I\% B Description %Zt? S;Iay:t%éﬂfe %(%Ea%ﬁe Sﬁe)r?alil\%. Re%l/airks
1 |RSXR450-700003-000 SHITES AR Throttle pedal 1
2 | XT4031-720400-000 LRI R Dashboard harness 1
3 |RSXR450-760001-000 S EER ] 1
4 |R450-740200-000 ST I P S Preheating start switch 1
5 |N163-740001-000 TR BN T R AR A Label 1
6 |RSXR450-770001-000 PEITIEATHRFAX | Toggle switch 1
7 |XT4000-720200-000 TERA7{S & TERA7 Instrument 1
8 [XT4000-720300-000 SAR{YF= SAR Instrument 1 2 i
9 |GX161-704000-001 KT HEFF & Light switch 1
10 |XT4000-720004-000 HEER K Steering mode switch 1
11 |RSXR450-770100-000 FARLFF R K Key switch 1
12 |XT4031-720100-000 EFL&R Handrail harness 1
13 |XT4031-720300-000 BR=E%R Cabin wiring harness 1
14 |XB2BS542C-G00 Py el Emergency stop button 1
15 [XT4031-731010-000 EEERMIRFL | Toggle switch 1
16 |G250-740016-000 EMEFRFA X Toggle switch 1
17 |G250-740017-000 T E &R FF < Toggle switch 1
18 |G161-700004-001 AT AR I % Toggle switch 1
19 |G161-700005-001 BT EIE MM IT X | Toggle switch 1
20 |G320-770101-000 FRHEFBIRFE | Toggle switch 1
21 |G460-760004-000 HEHIFBRFE | Toggle switch 1
22 |AIJMNO050-700200-000 HHEF X Thumb switch 3

7-8




30
37

23 2L
27
29
33

27

19 20 21

18

17

16

15

14

2= B S & 4t/Cabin electrical system
A#T40-180XH16D

Pzl

NN\ 2

Ny !

\

NN v

7P3

S =

35

7-9

26

25




7P3 Z IR 5 Z& %/Cabin electrical system
A#T40-180XH16D
=] ¥ i = L s : ] 33
Ii?n Pltaﬁrﬁ\fg. AR Description %Zt? S;Iay:t%éﬂfe %(%Ea%l Sﬁef?alil\%. Re%l/airks
23 |XT4000-720001-000 HHEF X &R Thumb switch harness 1
24 | G460-700043-000 PROF13E#% PROF1 handle 1
25 |XT4031-720200-000 2R IR 4k R Harness 1
26 |XT4031-724000-000 BRI Electrical panel assy 1
27 | G250-740014-000 B TAEXT SBAR FF Toggle switch 1
28 |G250-740027-000 A TAEKT AR FF 5% Toggle switch 1
29 |G250-740015-000 AT FF K Toggle switch 1
30 |G250-740013-000 REFRF X Toggle switch 1
31 |XT4000-720003-000 tot ) B SBAR FF 3= Toggle switch 1
32 |RSXR450-770005-000 | RETIEATMRFXE | Toggle switch 1
33 |RSXR450-770041-000 ENBIRE RS Buzzer alarm 1
34 |G250-740008-000 =R Cover plate 3
35 |GA3210-770002-000 BYE 2 IE5F4% 3R %| Toggle switch 1

7-10




7P4

B SR = A/ Electrical panel assy

A#T40-180XH16D

7-11



7P4 B S = AR/ Electrical panel assy
A#T40-180XH16D
Fs YL SN - #H=| AEAE | SULEHH ERER #ix
Item Part No. B Description Qty | Start date | Exp date Serial No. Remarks
1 |XT4031-704003-000 TR FL 2 Preheating relay 2
2 |G250-701001-000 J45 7 2% Fuse 2
3 |XT4031-704001-001 L7 B Electrical panel 1

7-12




FI\By BHERSE
Part VI Lifting system

A#T40-180XH16D

Fs BHR ERER DL

Item Description Serial No. Page
8P jl’télffc;%i}zkarm assy A# 8-1

£y 7o & iE

8P1 ;j;ﬁl?;t';‘ffy At 8-3
8P2 gifgs%haft assy A# 8-5
8P3 }I:%:ii%i)jné?oﬁte assy A# 8-7
8P4 %\iﬁﬁsﬁ'iket assy A 8-9
8P5 Eﬁ,zﬂ;tsy A# 8-11

8-A



8-B



8P

{H45E 2 i/ Telescopic arm assy

A#T40-180XH16D

8-1



8P {E4RE B AL/ Telescopic arm assy
A#T40-180XH16D

Fs RS . . WE | FeHE | kL HE ERER &%
ltem Part No. B Description Qty | Start date | Exp date Serial No. Remarks

1 | XT40F1800-010000-000 | %X /=A% Fork assy 2

2 |XT40F1800-300000-000 | 52X ZRERK Forklift assy 1

3 | XT40F1800-900000-000 | idiEZR Transition frame 1

4 | XT40F1800-100000-000 |{B4eEE Telescopic arm 1

5 |XT40F1800-200000-001 |;HE&HS: Oil circuit system 1

6 |XT40F1800-030000-000 | fH%hE A Sales shaft assy 1

7 |XT40F1800-800000-000 | $&&KHE% S Ak Chain sprocket assy 1

8 |XT40F1800-000001-000 |#R Board 2

9 |GB/T 16674.1-2016 1242M12 X 35 Bolt M12X 35 4

8-2




W 28 = g /Forklift assy

A#T40-180XH16D

8P1

8-3



8P1 & 28 =k /Forklift assy
A#T40-180XH16D
5 F — - : . : —

Irt%_eﬁ Ifa%rtqlflz. R Description %’i Sat?rnt I(Ejlz;ﬂfe %})z(ﬂ: Ea%g SﬁeEIEN% Re%m;afrks
1 |XT35N1000-301000-001 L &S Fork shelf 1

Al |XT40F1800-302000-000 X A Fork pin assy 1 INC:2-5
XT40F1800-302100-000 L& Fork pin 1
G005782-010080-00 1242£M10%80 Bolt M10x80 1
G000889-000010-00 $2HM10 Nut M10 1
XT40F1800-302003-000 HmE Bushing 1

A2 |XT40F1800-303000-001 e BRI E Limit seat assy 2 INC:6-9
XT40F1800-303002-001 LI Bracket 2
XT40F1800-303001-001 £H Pin 4
G000091-004050-00 $H4x50 Pin 4x50 2
XT40F1800-303003-001 S Chain 2
10 |XT40F1800-010000-000 L7859 Fork assy 2

8-4




8P2

$H4%h = mX/Sales shaft assy

A#T40-180XH16D

8-5



8P2

H%m 2 k/Sales shaft assy

A#T40-180XH16D

s M 25 Description HE FGEOW | MUEAR | BRED s
em Part No. Qty | Start date | Exp date Serial No. Remarks

1 | XT25M600-038000-000 Gt Pin 1

2 |XT40F1800-000020-001 ORU%H Pin type O 1

3 | XT40F1800-038000-000 SH% Pin 1

4 | XT40F1800-901000-000 S Pin 1

5 |GB5789-86 1242 M14x30 Bolt M14x30 8

6 |G000096-000014-00 #E14 Washer 14 8

7 | XT40F1800-039000-000 S Pin 1

8 | XT40F1800-037000-000 SH%h Pin 1

9 | XT40F1800-033000-000 S 4 Pin 2

10 |XT40F1800-031000-001 S 4 Pin 1

11 |XT40F1800-035000-000 S % Pin 2

12 | XT40F1800-036000-000 St Pin 1

13 |XT40F1800-000017-000 B shim 2

14 |XT40F1800-030002-000 SH%h Pin 1

15 |GB894.1-86 344 50 | Circlip 50 2

8-6




B8 - 4R 44 /Friction plate assy

A#T40-180XH16D

8P3

8-7



8P3 EE$E 2B {4 /Friction plate assy
A#T40-180XH16D
Iff":a—' LS e Descrition WE FRBAH | #LBEH & B £3F
em Part No. P Qty | Start date | Exp date Serial No. Remarks
1 |XT40N1400-182000-000 EE¥E 4Rt Friction pad component 20
2 | XT40F1800-180001-000 Bk Heel 4
3 | XT40F1800-180004-000 Bk Heel 4
4 |GB77-85 12$TM12 X 70 Screw M12 18
5 |GB77-85 $2$TM12 X 40 Screw M12 44
6 |GB/T6177.1-2000 NAEE=ZHEIZEM12 | Nut M12 80
7 |XT40F1800-181000-000 EEVE iR Friction pad component 8
8 |XT40F1800-180003-000 Hi Heel 4
9 |GB77-85 12$TM12%55 Screw M12 20
10 |XT40F1800-180008-000 Hih Heel 2
11 |XT40N1400-183000-000 EEYE 4R 1 Friction pad component 6
12 |GB77-85 EE¥E 4Rt Friction pad component 4
13 |XT40N1400-182100-000 EE¥E 4R Friction pad component 8
14 | XT40F1800-180100-000 BREH Gasket Components 6
15 |GB77-85 12$TM12x50 Screw M12 4
16 |XT40F1800-180006-000 Hi Heel 4

8-8




8P4

§% 5540 2 Ak /Chain sprocket assy

A#T40-180XH16D

8-9



8P4 5554 = A/Chain sprocket assy
A#T40-180XH16D
e IS 25 Descrintion HE FROW | MUEAM | BRED s

em Part No. P Qty | Start date | Exp date Serial No. Remarks

1 |XT40F1800-800002-G00 L Chain wheel 4

2 | XT40F1800-802000-000 $HHh Pin shaft 1

3 | XT40F1800-850000-000 RS Chain assy 1

4 |XT40F1800-800001-G00 HER Chain wheel 2

5 |XT40F1800-801000-000 £H4h Pin shaft 1

6 |XT40F1800-830000-000 SRR Chain assy 1

7 |GB5786-86 12#2M12 X 1.5X45 | Bolt M12 4

8 | XT40F1800-840000-000 S ERK Chain assy 2

9 |GB5786-86 12#2M16 X 1.5X40 | Bolt M16 8

10 | XT40F1800-800004-W00 BARHEE L6 | Lock washer 8

11 |GB/T5786-2000 12#2M12X1.5X40 | Bolt M12 4

12 | XT40F1800-800005-W00 AR EE12 | Lock washer 18

13 | XT40F1800-800013-000 SR Pin shaft 1

14 | XT40F1800-800015-000 [E#R Plate 4

15 |GB70-85 $2$TM16 X 30 Screw M16 8

16 |XT40F1800-800003-G00 HER Chain wheel 1

17 |XT40F1800-800014-000 $HHh Pin shaft 1

18 | XT40F1800-860000-000 B Chain assy 1

19 |GB5786-86 12#2M12X1.5X35 | Bolt M12 2

8-10




B B 4E 14 /Piping assy

A#T40-180XH16D

8P5

=23

23722=21=20

8-11



8P5 E LA HE/Piping assy
A#T40-180XH16D
e A 25 Descrintion HE FREW | BUEAR | BRED P
em Part No. ptio Qty | Start date | Exp date Serial No. Remarks
1 |XT40N1400-201000-000 15718 Balance valve 2
2 |GB70-85 12$TM8X 40 Screw M8 8
3 |GB93-87 B8 grommet 12
4 |XT40F1800-260000-001 RS AAH Pipe joint component 1
5 |XT40N1400-266000-000 EREH Pipe clamp component 1
6 |XT40F1800-206000-000 PSR M Shield component 1
7 XT40F1800-220000-001 |85 5:maae | iding guide and oil pipe |4
components
8 |XT40F1800-210000-001 WmERYF Steel oil pipe components 1
9 |XT40F1800-250000-001 hELH Steel oil pipe components 1
10 |XT40F1800-207000-000 HiBERL Direct pipe joint 4
11 |XT40F1800-208000-000 IPEEY Shield component 1
12 |XT40F1800-230000-001 BN Pulley components 1
13 |XT40F1800-240000-001 HEEY Qil Pipe Components 1
14 |XT40N1400-202000-000 1R Balance valve 1
15 |GB70-85 1Z$TM8 X 75 Screw M8 x 75 4
16 |XT40F1800-201000-001 BERK Hard tube assy 1
17 |XT40F1800-202000-001 EERR Hard tube assy 1
18 |XT40F1800-203000-001 EERR Hard tube assy 1
19 |XT40F1800-204000-001 WEEK Hard tube assy 1
20 |XT40F1800-281000-000 BHARLERK Right angle joint assy 2
21 |XT40F1800-200001-001 BB R Hose assy 2
22 |XT40F1800-2000002-W00 |#E ($17X1) Sheath 2

8-12




B B 4E 14 /Piping assy

A#T40-180XH16D

8P5

14=15=3-10

1=2-3

23=22=21=20

8-13



8P5 & ILA1/Piping assy
A#T40-180XH16D
22 W - 58| FEAM | BLEAW | ERED s
ltem Part No. IR Description Qty | Start date | Exp date Serial No. Remarks
23 |XT40F1800-271000-001 = 35874 Pipe clamp assy 1

8-14




FEhEpsy B=E
Part IX Cab system

A#T40-180XH16D

Fs BFR BERER PR
Item Description Serial No. Page
EREREE
9P1 The cab schematic A# 9-1
9p2 BRERASK Ad 03
The cab assy
A ITES7
3 Left door system Ad -7
FEE ARG
P4 Rear Window system A# 9-11
FF ARG T624VH16
P> Air-conditioning system A# 9-15
P22 R
9P6 ekl A# 9-17
Evaporator assy
BEREES[EG
7 Cabin electrical system A# 9-19
== &4
9p8 BEHEM Ad 9-21

Cover plate assy




9-B



.[&]/The cab schematic

Bi=ERE

A#T40-180XH16D

9P1

9-1



9P1 Zip=RE[&l/The cab schematic
A#T40-180XH16D
Ift%h% PIRLES o Description WE| FRHEHHE | #LHE ERER £
em Part No. Qty | Start date | Exp date Serial No. Remarks
1 |JKOXT4031-100000-000 |1EZZ Frame assy 1
2 |JK0XT4031-400000-000 |EE&E &K Rear Window assy 1
3 |JKOXT4031-600000-510 |ZAFRZTG307V Air-conditioning system 1
4 |JKOXT4031-200000-000 | Zi 1&EAK Port door assyembly 1
5 |JKOXT4031-700000-000 |ZIEESHEX Cabin electrical related 1
6 |JK0XT4031-800000-000 |E=HFEA Cover plate assy 1

9-2




9pP2

B ELEAL S/ The cab assy

A#T40-180XH16D

9-3



9pP2 B EA 2K/ The cab assy
A#T40-180XH16D
= = — N < : , =
Irfeﬁ Ijraﬁrﬁflgo. B Description %1? S;;Fatrnt I(Ejljfe %%(Js: Ea%z é%EIEN% Re%{afrks

1 |GB/T 9074.17 1242 4H & 1HFM6 X 20 Bolt M6x20 7
2 | JKOXT4031-000061-000 |ZTiAER=ER Cover shell 1
3 |JKOXHT3560-110000-000 |Z3E=EHELE Cabin frame 1
4 |JKOXT4031-000100-000 |EB&FHR Electrical panel 1
5 |JKOXHT3560-000008-G0O | 315 Left glass 1
6 [IJMX-0012-G0O [ 7Tk Jez Door sucker seat 1
7 |GB/T9074.17-19881 1242 4H & HFM8X 30 Bolt M8x30 10
8 |JKOXT4031-005000-000 |EE#FZ%e Stent 1
9 |JKOXT4031-000059-000 |/EARIES Pressure strip 1
10 |JK0XT4031-000057-000 |EEIREFRXZE Power switch bracket 1
11 |JK0XT4031-000012-G00 |M/E%HR Rearview mirror 1
12 |JK0XT4031-000011-G00 | MfE5RZ4R Bracket 2
13 |JK0XT4031-000051-000 |EEP&1EOEER Bottom access hatch cover 1
14 |GB/T 819.1 +F5 k242 M6 x 20 | Screw M6X20 6
15 |JK0XT4031-000052-000 |RU#ETER Front windshield plate 1
16 |JK0XT4031-000054-000 |{XFRABEEZH Instrument panel bracket 1
17 |JK0XT4031-000001-G0O0 |RiU#EX 3 IE Front windshield 1
18 |GB/T9074.4-1988 1EETLH A MO X 16 Bolt M6x 16 3
19 |JPST01-000200-G0O mEE7k Sk Sprinkler head 1
20 |JPSG001-G00-3000 MRk E Sprinkler pipe 1
21 |RTE350-430201-000 T BER Support plate 1
22 |RTE350-430202-000 SAEEN Bubble Angle Instrument 1

9-4




SRR AL S K/ The cab assy

»
=

A#T40-180XH16D

9pP2

9-5



9p2 Bip=LR 2/ The cab assy
A#T40-180XH16D
Fs Ly/E SR 27 Descriti e | HHHEH - HE ERER i
ltem Part No. R escription Qty | Start date | Exp date Serial No. Remarks
23 |JKOXT4031-000009-G00 | &S Right glass 1
24 |JKOXT4031-000003-G00 | ThEK¥E Top glass 1

9-6




9P3

M JE S8/ Left door system

A#T40-180XH16D

11

9-7



9P3

M JESe/ Left door system

A#T40-180XH16D

= o . - . - , -
Irfeﬁ Ijraﬁrﬁflgo. B Description %1? S;;Fatrnt I(Ejljfe %%(Js: Ea%z é%EIEN% Re%m;afrks
1 |1XJ030-G00 SHEEGRE Gas spring rubber pad 4
2 | JKOXT4031-200100-000 | E%%% Upper hinge 1
3 |GB/T 70.1 2N/ FHIE2MS8 x 20| Screw M8 x 20 4
4 |GB/T 95 8 Washer 8 4
5 JKOXT4031-230000-000 |7 LI Left upper door 1
5.1 |JK0XT4031-000006-G00 |11 LZIH Left upper glass 1
5.2 |JR960-000039-001 INIBIE R Clamping block 2
5.3 |IJMX-0011-G0O WSS Door stop 1
5.4 |JR960-100102-G0O e Rubber gasket 1
5.5 |GB 819-85 + ST SLME 24 M8X25 | Screw M8x25 2
5.6 |JKOXT4031-200400-G00 | & %t Window lock 1
5.7 |JKOXT4031-231000-000 |IJ#BF Door handle 1
6 |JKOXT4031-200200-000 | sk Central hinge 1
7 JKOXT4031-000005-G00 | I EIEIKHE Fixed glass 1
8 |IMS01-110100-G00 BAEF Universal handle 1
9 JKOXT4031-210000-000 |Z=[ J4EZ2 Left door frame 1
10 |JKOXT4031-800033-G00 |QX30ZL I IfEH&E Left door storage box 1
11 |IJKOQHZQX30-300010-GOO) $hi$H%H Lock pin shaft 1
12 |JKOXT4031-800032-G00 | i Ji=E5% Door lock cover shell 1
13 |JKOXT4031-200300-G00 | Z=fli™) %3 Left side door lock 1
14 |JK0XT4031-800031-G00 |i JAifH#R Door trim panel 1
15 |JK0XT4031-210000-000 |7ZiJHEZR Left door frame 1

9-8




9P3

M JE S8/ Left door system

A#T40-180XH16D

11

9-9



9P3

M JESe/ Left door system

A#T40-180XH16D

Iff%‘ UESEE 23k Description #}E| FEHEHE | BIEHE &EF A %3
em Part No. Qty | Start date | Exp date Serial No. Remarks

16 |GB/T 6128 5 EIZ M8 Nut M8 5

17 |JK0XT4031-000053-G00 | #wllHi Drawstring 1

18 |GB/T 5781 7N FIEFM8 x 70 Bolt M8 x 70 2

19 |1X700-400002-000 SBERR Gas spring pad block 4

20 |1X3011-005500-G00 3MAR % 3M adhesive tape 1

21 |GB/T 894.1-86 SR Elastic Retaining Ring 11 4

22 |JK0XT4031-000058-000 |I7J$hidd Lock pin shaft 1

23 |GB/T 1153-89 JMAM6 Oil cup M6 3

9-10




9P4

[REZ%t/Rear Window system

A#T40-180XH16D

9-11



9P4

[REZt/Rear Window system

A#T40-180XH16D

_ e — - . . , -
Irfeﬁ Ija%rﬁfli. IR Description %1? S;;Fatrnt I(Ejljfe %%(Js: Ea%z é%EIEN% Re%m;afrks
1 |GB5781-86 - M8x30 1244 M8x30 Bolt M8x30 2
2 |1X700-400002-000 SHERGR Gas spring pad block 2
3 |1XJ030-G00 SHBERITE Gas spring rubber pad 7
4 |JKOXT4031-000002-G00 |/5¥i5 Rear glass 1
5 |JKOXT4031-400003-G00 |#5A%EE Rubber mat 1
6 |JKOXT4031-410000-000 |EEIEFEM Rear window handle 1
7 1XJ006-002810-G00 Ko (E#) Adhesive tape 1
8 |3X700-400001-000 SEEBRERE Gas Spring Mounting Seat 2
9 |JYQL310-100180-G00  |S3#%E Gas Spring t 2
10 |GB/T958 SR FES Washer 8 4
11 |GB93-878 HERER Washer 8 4
12 |GB/T 6170 M8 12 M8 Nut M8 4
13 |GB6182-86 12 M6 Nut M6 2
14 |JK0XT4031-420000-G00 |/5 & i 5 mk Rear window lock 1
14.1 |JKOXT4031-420002-G00 |/E & e Rear window lock handle 1
14.2 |JKOXT4031-420001-G00 i Lock plate 1
15 |IJKOXT4031-400004-000 |iF%E#RK Adjustment gasket 1
16 |GB93-87 SREEIRE 8 Washer 8 2
17 |GB/T 6187.1 M8 R R M8 Nut M8 6
18 |JXF250-000005-000 R Plate 1
19 |J00QX30-000900-G00  |FREHE Rear window hinge 2
20 |JKOXT4031-400001-GO0 |#RAZEE Rubber mat 2

9-12




9P4

[REZ%t/Rear Window system

A#T40-180XH16D

9-13



9P4

[REZt/Rear Window system

A#T40-180XH16D

Iff% LD 23k Description #}E| FREE Al =t &EF A %3
em Part No. Qty | Start date | Exp date Serial No. Remarks
21 |IKOXT4031-400002-000 |IBFLEIR Handle installation board 1
22 |GB/T958 6 Washer 6 4
23 |GB_T 5782 M6 x 40 12FEM6Xx40 Bolt M6x40 2

9-14




9P5

ZSPRERFETG24VH16/Air-conditioning system

A#T40-180XH16D

9-15



9P5

TRRFTG24VH16/Air-conditioning system

A#T40-180XH16D

_ e — - : . , =
Irfeﬁ Ija%rﬁfli. R Description %1? S;;Fatrnt I(Ejljfe %%(Js: Ea%z é%EIEN% Re%m;afrks
1 |JYSJ02-002000-G01 [E4&H Compressor 1
2 |JKOXR70-600005-G00 ] belt 1
3 |JKOXT4031-603200-G00  |ZEEE Autoclave tube 1
4 |JKOXT4031-603100-G00  |FEAE Cold pressure tube 1
5 |JK0XT4031-706000-G00 AL IS Control harness 1
6 |JKOXT4031-601000-G00 R Condenser 1
7 |JKOXT4000-605000-G00 B Controller 1
8 |JKOXT4031-602000-G00 | Z&R% =& EAAK Evaporator assy 1
9 |JKOQHZQX30-600200-G00 | XE50*2000 Duct 3
10 |JKOQHZQX30-600300-G00 |K4E50*1000 Bellows tube 2
11 |Q672-58-G00 WMz 3B iE ¢ 58 | Clampp58 8
12 |J00BDX20-500002-G00 =]E48*48*48 Three-way connection 1
13 [J01G200-600002-G00 RBIEX500 Bellows tube 2
14 |JKOXT4031-603300-G00 A FE Cold steaming tube 1
15 |1SG02-0001500-G00 RIKE Leaking pipe 2
16 |JKOXT4000-604000-G00 FR H4 115 Electromagnetic valve 1
17 |J00BDX20-500002-G00 =1#48*48*48 Three-way connection 1
18 |IKOQHZQX30-600300-G00 |KAUE50*1000 Bellows tube 2

9-16




——t
Z5

SR BB RR/Evaporator assy

A#T40-180XH16D

9P6

9-17



9P6

#X R BSIE\Ak/Evaporator assy

A#T40-180XH16D

_ e — - . . , -
Irfeﬁ Ija%rﬁfli. R Description %1? S;;Fatrnt I(Ejljfe %%(Js: Ea%z é%EIEN% Re%m;afrks

1 |JKOXHT2560-602100-000 |TRiz5E Top cover 1

2 |JKOXHT2560-602400-000 | Z4& XHl Evaporative fan 1

3 |JKOXHT2560-602500-W00 |Z&& ==t F Evaporator core 1

4 |JKOXHT2560-602700-000 |ZKA&#F4kR=mk | Evaporator harness 1

5 |JKOXHT2560-602001-W00 |#REEZE Rubber stopper 3

6 |JKOXHT2560-602010-000 | XLAz Blowhole 1

7 |IKOXHT2560-602002-000 |EXXHLAEF1R Blower left clamping plate 1

8 |JKOXHT2560-602003-W00 | #f&O 24K Inspection hole cover plate | 1

9 |JKOXHT2560-602006-000 | ;EFNR IR Installation board 2

10 |JKOXHT2560-602004-000 | iEMI4E Filter frame 1

11 |JKOXHT2560-602200-W00 | & Filter element 1

12 |JKOXHT2560-602600-W00 |PTCHn##=ag PTC Heater 1

13 |JKOXHT2560-602300-000 |#&f& Enclosure 1

14 |JKOXHT2560-602007-000 |EHMHLEFIR Blower right clamping plate | 1

15 |JKOXHT2560-602800-W00 |FRFEIRELXR%=s |Degree Sensor 1

16 |IKOXHT2560-602900-W00 | BBz Expansion valve 1

9-18




Ih==FES Z4%/Cabin electrical system

pa]=]
=

A#T40-180XH16D

9pP7

9-19



9p7

BIEREE S 245/ Cabin electrical system

A#T40-180XH16D

_ r — - : - , =
Irfeﬁ Ija%rﬁfli. R Description %1? S;;Fatrnt I(Ejljfe %%(Js: Ea%z é%EIEN% Re%m;afrks
1 |301G200-700010-G0O USB#z O USB interface 1
2 |1JSYJ2401-G0O BrEH Radio 1
3 /]01G200-700020-G00 4*65F IR\ Speaker 2
4 | A300-700008-500 ZFLdiEE% Two-hole transition line 1
5 |JKOXT4000-001000-GOO | BIFEEI& AR Front windshield wiper 1
5.1 |JKOXT4000-001100-GO0 | RIFI&EIFEHL Front wiper motor 1
5.2 |JK0XT4000-001200-G00 A& Wiper bars 1
6 |JKOXT4000-002000-G0O [EFRE SRR Rear windshield wiper 1
6.1 |JX700-002100-GO01 [EFREI R Rear wiper motor 1
6.2 |JR480A-002200-G00 &I+ Wiper bars 1
6.3 |JR480A-002300-G00 mElH Wiper blades 1
7 |JFS02-002406-G00 X5 Fan 1
8 |]01G200-000800-000 WS ZE Radio bracket 1
9 |IDD02-002402-G00 T5kT Ceiling light 1
10 |JKOXT4000-700010-G00 WE R Radio antenna 1
11 |GB/T9074.17-1988 124248 5 14M6%20 | Bolt M6x20 3
12 |RC250-700001-000 KTERIRIPE Cable protection sleeve 1
13 |RC250-700001-001 KTERZE Lamp wire plug 1
14 |JPSH-200-G00 1Y & Watering can 1
15 |RC250-700001-000 201805 Rubber stopper 2
16 |JKOXT4031-000056-000 | AUAKTZZR Front light bracket 1

9-20




B4R/ Cover plate assy

A#T40-180XH16D

9P8

9-21



9P8

B={4RpY/Cover plate assy

A#T40-180XH16D

_ e — - : . , -

Irfeﬁ Ija%rﬁfli. R Description %1? S;;Fatrnt I(Ejljfe %%(Js: Ea%z é%EIEN% Re%m;afrks
1 |JKOXT4031-800510-G00 TER Air conditioner cover 1
2 |JZSK02-000100-G0O BRI RN AR Plastic snap fastener 4
2.1 |1ZSK02-000101-G00 ot Twist needle 4
2.2 |JZSK02-000103-G0O - 1a Reed 4
2.3 |1ZSK02-000102-G00 InEE Seat deduction 4
3 |IKOXT4031-800022-G00  |HES#&I&O=# | Inspection hole plate 1
4 13J01G200-800005-G0O AT O Front air outlet 4
5 |JKOXT4031-800021-G00 | REIAIMHR Rear trim panel 1
6 |JKOXT4031-800061-GO0  |ihiR#: Floor mat 1
7 |JK0XT4031-800011-G0O ERETFEK Lower shell 1
8 |JK0XT4000-800013-G00 FRFEXO Defrosting air outlet 2
9 |JKOXT4031-800100-GO0  |AI{YZRER Front dashboard 1
10 |JKOXT4031-800200-G00 | EIHIFE Steering gear guard 1
10.1 |JKOXT4031-800201-G00 | EHLEIFE Left guard 1
10.2 |JKOXT4031-800202-G00 | A EHLGHFE Right guard 1
11 |JK0XT4031-000060-000 N Monitor stand 1
12 | JK0XT4031-800013-G00 URIPE Gauge guards 1
13 |JKOXT4031-800043-G00 | AEEM Right side cover plate 1
14 | A300-420001-G00 IR Cupholder 1
15 |JKOXT4031-800081-G00 | B#EFMAif Column interior 1
16 |JK0XT4031-000055-000 JEFAES 222 Sunshade curtain bracket 2
17 |JK0OXT4031-800041-G00 | HEZE=H Right side covering parts 1

9-22




B4R/ Cover plate assy

A#T40-180XH16D

9P8

9-23



9P8

B4R pk/Cover plate assy

A#T40-180XH16D

f% LD 2 Description #}E | FieHEHHE | BUWLHH &EF A £
em Part No. Qty | Start date | Exp date Serial No. Remarks
18 |JKOXT4031-800042-G00 |#kF# Handrail pad 1
19 |JKOXT4031-800052-G00 |TiERiE A Top sunshade curtain 1
20 |JKOXT4031-800050-G00 |TmMAH Top interior 1

9-24




S8 WRRS
Part X Labeling SYSTEM

A#T40-180XH16D

Fs B ERER 71g
Item Description Serial No. Page
IR REE
10P1 The label schematic A# 10-1
—10
10P2-1 iR A# 10-3
Label
—0
10p2-2 | PR A# 10-5
Label

10-A



10-B



10P1

EREE/The label schematic

A#T40-180XH16D

3

L,

“
U
%)
4) 00
s 1,
gﬁ—m@
. . )
T ©-
\
067202289 3 L, b3
———
|
13 14 15 27

10-1




10P1

R =E/The label schematic

A#T40-180XH16D

Iff%' S E SR -, Description HE | FEHEE | HLEBH & 2 &iF
em Part No. Qty | Start date | Exp date Serial No. Remarks
1 |NC9321-020008-000 ITREERE Mast warning label 2
2 |R960-020059-000 HCFRE& HC Mark 2
3 | GTWZ110-020013-000 |3H4RL B FRZF Tiedown point label 4
4 |R960-020035-001 EMBIRE Lifting position label 4
5 |GTHZ120-020021-000 |3Z=FHANGCHA HANGCHA LOGO 2
6 |GXR1600-020007-001 | FHEFRZE Script label 1
7 |XT4031-020001-000 I s Tonnage label 1
8 |R960-020037-001 FHRE Script label 4
9 |R960-020011-001 R FREE Hydraulic oil label 1
10 |NC9321-020010-000 VIFBRIRE Hand cut risk label 1
11 |R960-020016-001 B R RAR S Antifreeze label 1
12 |R960-020017-001 B R iRAR Antifreeze label 1
13 |ABSN360-010002-000 |Z&&ENFRE Safety instructions label 1
14 |SET251-010005-000 BRIFRE Operation label 1
15 |SET251-020005-000 BRIFRE Operation label 1
16 |GXR1600-020009-000 |ZE&EMH%E (HFEIEZ) | Warn label 1
17 |GXR1600-020009-001 |ZE&EMHE (FEIEZ) | Warn label 1
18 |XHT2560-020005-000 | FHRINREFREE Controller Function Labels 1
19 |XT4031-020002-001 Hfrthsk Load label 1
20 |XT4031-020020-000 i farahsk Load label 1
21 |AMB150-010005-000 |$AELARZ Key tag 1
22 |XT4031-020012-000 YRS AT RIR% | Label 1

10-2




10P2-1 ¥rR/Label

A#T40-180XH16D

1 NC9321-020008-000 2 R960-020059-000 3 GTWZ110-020013-000 4 R960-020035-001 5 GTHZ120-020021-000 6 GXR1600-020007-001
D
P
@M T, —
79 © <§§?
<L (> HANGEHA
al =
7 XT4031-020001-000 8 R960-020037-001 9 R960-020011-001 10 NC9321-020010-000 11 R960-020016—001 12 R960-020017-001

L v/
240-1E0 HANGCER ) AN @g@%@ O

) BEE

@ ANTIFREEZE

13 ABSN360-010002-000 14 SET251-010005-000 15 SET251-020005-000 16 GXR1600-020009-000 17 GXR1600-020009-001 18 XHT2560-020005-000

HBRLRIETT
EVEFERIAS
REHAER!

The machine must be used
after the steering shaft
is confirmed to be locked

BRAKE  ACCELERATOR

21 AMB150-010005-000 22 XT4031-020012-000 23 XT4031-020014-000 24 XT4031-020015-001

N\
X
RN
sty

NN

N

N

N\

N
RN
N

7

25 XT4031-020013-000

[

10-3



10P2-1

¥R/ Label

A#T40-180XH16D

Iff%' S E SR . Description WE | FEHEHE | #HLEBH & 2 &iF
em Part No. Qty | Start date | Exp date Serial No. Remarks
1 |NC9321-020008-000 ITREERE Mast warning label 2
2 |R960-020059-000 HCFRE& HC Mark 2
3 | GTWZ110-020013-000 |3H4RL B FRZF Tiedown point label 4
4 |R960-020035-001 EMBIRE Lifting position label 4
5 |GTHZ120-020021-000 |3Z=FHANGCHA HANGCHA LOGO 2
6 |GXR1600-020007-001 | FHEFRZE Script label 1
7 |XT4031-020001-000 I s Tonnage label 1
8 |R960-020037-001 FHRE Script label 4
9 |R960-020011-001 R FREE Hydraulic oil label 1
10 |NC9321-020010-000 VIFBRIRE Hand cut risk label 1
11 |R960-020016-001 B R RAR S Antifreeze label 1
12 |R960-020017-001 B R iRAR Antifreeze label 1
13 |ABSN360-010002-000 |Z&&ENFRE Safety instructions label 1
14 |SET251-010005-000 BRIFRE Operation label 1
15 |SET251-020005-000 BRIFRE Operation label 1
16 |GXR1600-020009-000 |ZE&EMH%E (HFEIEZ) | Warn label 1
17 |GXR1600-020009-001 |ZE&EMHE (FEIEZ) | Warn label 1
18 |XHT2560-020005-000 | FHRINREFREE Controller Function Labels 1
19 |XT4031-020002-001 Hfrthsk Load label 1
20 |XT4031-020020-000 i farahsk Load label 1
21 |AMB150-010005-000 |$AELARZ Key tag 1
22 |XT4031-020012-000 YRS AT RIR% | Label 1

10-4




10P2-2

frR/Label

A#T40-180XH16D

1 NC9321-020008-000
LA |
T
ol
J1 C©

7 XT4031-020001-000

A g=1E-

13 ABSN360-010002-000

25 XT4031-020013-000

[=!

2 R960-020059-000 3 GTWZ110-020013-000

<o

8 R960-020037-001 9 R960-020011-001

AN G EhRIA

=L

O

14 SET251-010005-000 15 SET251-020005-000

ACCELERATOR

20 XT4031-020002-000 21 AMB150-010005-000

e

4 R960-020035-001

10 NC9321-020010-000

5 GTHZ120-020021-000 6 GXR1600-020007-001

HANGEHA

11 R960-020016-001 12 R960-020017-001

@ e @ ANT IFREEZE

16 GXR1600-020009-000

PEPY ]
A ETERERAS
ERATER!

22 XT4031-020012-000

17 GXR1600-020009-001 18 XHT2560-020005-000

The machine must be used
after the steering shaft
is confirmed to be locked

[ o

10-5



10P2-2

¥R/ Label

A#T40-180XH16D

e M . Description HE| FEAW | BLAH ERE P
em Part No. Qty | Start date | Exp date Serial No. Remarks
23 |XT4031-020014-000 IREG 22 L EFRE Fuse label 1
24 | XT4031-020015-001 PRt hE Nameplate 1
25 |XT4031-020013-000 B AREE Arrow Label 1

10-6










